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PREFACE

. This parts cataleg has been issued Model 3IGM30C{(—-B,C,F) parts
catalog (Pub. No.OOOYOOR3761)D

Parts catalog No.:OOQOYOOFS5062
Date of issue :Mar. , 1995

. This Parts Catalog covers all parts of engines produced since M Ay,
1984 .

. Specification and Model code.

Model Specification Cooling System Model Code
Marine main engine
3GM30 (for export) 128374(5,N,G)
Marine main engine | Ser water
— y
3GM30-B (domestic use) cooling 128374(A,B,C)
3IGM330C For sail drive 128374 E
Marine main engine | Fresh water r
1(S,N,G
IGM30F (for expart) cooling 128391(S )

. Parts of sail drive are not listed in this Parts Catalog. regarding these Parts,
Please refer to the separate-volume *“SD20/SD30 Sail drive Parts Catalog”
{Pub.No.0O00YEQF1291)

. Engine painting color ---......Urethane metallic echol silver

Replacement parts painted in metallic echol siiver are as follows.

Parts No. Description
977620-10070 1 ¢ (can)
977620-40070 4 ¢ (can)

9T77620-30071 Spray ,one
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. CYLINDER BLOCK

. CYLINDER BLOCK

. GEAR HOUSING

. GEAR HOUSING

. LUB. OIL SUMP

. FLYWHEEL HOUSING

. FLYWHEEL HOUSING

. MAIN BEARING HOUSING

. BREATHER

LABEL

ENGINE LIFTER

ENGINE LIFTER

ENGINE BRACKET

FLEXIBLE MOUNT

ANTI-CORROSIVE ZINC

CYLINDER HEAD

CYLINDER HEAD

BONNET
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CONNECTING ROD
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LUB. OIL LINE
COOLING SEA WATER PUMP
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SUBTANK
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COOLING SEAWATER LINE
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FUEL LINE
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ENGINE STOP DEVICE
SPEED REMOTE CONTROL
HAND START
STARTING MOTOR
GENERATOR
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BATTERY SWITCH
WIRE HARNESS
CLUTCH
DUMPER DISK
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TOOL
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0CF10-M50602 3GM30

0CF10-M50602 Fig.1

H A)=3GM30 D)=3GM30C
Fig.1. CYLINDER BLOCK EB;ZSGWOVE EE;:?,GWOF
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A (B (©) () () (F)
F7 NEWG No FOFERI 1 1 72837401560  BLOCK ASSY, CYLINDER 1 1 1 1
PUBLISHES. 220071 . 3 2 124060-01050  PLUG, PT1/8 77 71 7
Fig 'l é\;{_ ﬁq ggnngfocx 4 2 105311-01090  PLUG, 30 5 5 5 5
5 2 22351060012  PIN, SPRING 6.0X12 2 2 2 z
(A=EXXX) (C=EXXX) (D=EXXX)
6 2 121450-01210  BOLT, HEAD 2 2 2 2
7 2 12145001220  NUT, CYLINDER HEAD 2 2 2 2
8 2 24311-000100  O-RING, 1AP10.0 2 2 2 2
9 2 124085-01900  GUIDE 2 2 2 2
10 2 22312:080160  PIN, PARALLEL M8X16 2 2 2 2
101 2 129100-01580  PIN, M8X16 2 2 2 2 R
(A=*1997.07) (B=*1997.07) (C=*1997.07) (D=*1997.07)
11 2 27243-300000 PLUG, 30 1 11
111 2 12145001990  PLUG, 30 101 01 1 N
(A=EXXX) (C=EXXX) (D=EXXX)
12 2 12145001960 PLUG, PF1/4 11 1 1
13 2 12145001980 GASKET 101 1 1
14 2 121450-02100  BEARING, MAIN 11 1 1
15 2 128270-09300 PLUG, NPTF1 2 2 2 2
16 2 12321009310 GASKET 2 2 2 2
17 2 27210-200300  ZINC, SCREW20X30 2 2 2 2
- 18 1 12145001203  BOLT, HEAD 6 6 6 6
FREViCLS 19 1 129350-01230  BOLT, HEAD 3 3 3 3
20 1 128371-01800 COCKASSY, 1/4 11 1 1
21 1 105583-49910 ELBOW, PTL/4 1 1 1 1
22 1 128270-01450  JOINT 101 01 1
23 1 12424001871  COVER 11 1 1
24 1 12424001882 GASKET 1 11
24-1 1 124240-01883  GASKET 101 1 1 N
(A=E/#10103) (C=E/#00309) (D=E/#01060)
242 1 129C26-01890 GASKET, HO-P 1 1 1 1 R
(A=EXXXXX) (B=EXXXXX) (C=EXXXXX) (D=EXXXXX)
25 1  26106-080142  BOLT, M8X 14 PLATED 2 2 2 2
251 1 26106-080142  BOLT, M8X 14 PLATED 3 3 3 3 K
(A=*1997.01) (B=+1997.01) (C=+1997.01) (D=+1997.01)
26 1 23414-080000  GASKET, 8X1.0 11 1 1
27 1 23061-070200  PIPE, 7X 200 1 1 1 1
271 1 23061-070300  PIPE, 7X 300 101 01 1 R
(A=*1997.08) (B=*1997.08) (C=*1997.08) (D=*1997.08)
28 1 124460-77680  RETAINER 11 1 1
29 1 128374-01330  GASKET, HEAD 1 101
29-1 1 128374-01911  GASKET, HEAD 11 1 1 N
. . . (A=E/#04576) (C=E/#00202) (D=E/#00119)
Loyt ‘]’_' Lol NmSIT ERAET. 30 1 26366-080002 NUT, M8 2 2 2 2 z
(A=*1997.01) (B=*1997.01) (C=*1997.01) (D=*1997.01)
31 1 12145002310 BEARING, 0.25 US 1 1 1 1
32 1 26106-080322  BOLT, M8X 32 PLATED 101 1 1 W

(A=*1997.01)

(B=*1997.01) (C=*1997.01) (D=*1997.01)

Remarks

YRS izt

(2)Under sized(U.S.=0.25)part. N:Old =25 New, Qr:Old !% New. R:Old 2 New, 5:0ld —‘%New, Wihdd, Z:Discontinued, Filnterchangeable by set. K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30

Fig.2. CYLINDER BLOCK

_ SUHT090 (3GMIOF/FVE)
Fig. CYLINDER BLOCK (3GM30F/FYE)
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RHLMNa. 113- §,H1]L¢NO, (1) Hal BRERET.

0CF10-M50602 Fig.2

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty
A B (©) O (E) F
1 1 728397-01560 BLOCK ASSY, CYLINDER 1 1
3 2 124060-01050 PLUG, PT1/8 7 7
4 2 105311-01090 PLUG, 30 5 5
5 2 22351-060012 PIN, SPRING 6.0X12 2
(E=EXXX)
6 2 121450-01210 BOLT, HEAD 2 2
7 2 121450-01220 NUT, CYLINDER HEAD 2 2
8 2  24311-000100 O-RING, 1AP10.0 2 2
9 2 124085-01900 GUIDE 2 2
10 2 22312-080160 PIN, PARALLEL M8X16 2 2
10-1 2 129100-01580 PIN, M8X16 2 2
(E=*1997.07) (F=*1997.07)
11 2 27243-300000 PLUG, 30 1
11-1 2 121450-01990 PLUG, 30 1 1
(E=EXXX)
12 2 121450-01960 PLUG, PF1/4 1 1
13 2 121450-01980 GASKET 1 1
14 2 171051-01921 PLUG, NPTF1 2 2
15 2 121450-02100 BEARING, MAIN 1 1
16 1 121450-01203 BOLT, HEAD 6 6
17 1 129350-01230 BOLT, HEAD 3 3
18 1 128371-01800 COCK ASSY, 1/4 1 1
19 1 124160-49480 JOINT, PIPE 1 1
20 1 124240-01871 COVER 1 1
21 1 124240-01882 GASKET 1
21-1 1 124240-01883 GASKET 1 1
(E=E/#10104)
21-2 1 129C26-01890 GASKET, HO-P 1 1
(E=EXXXXX) (F=EXXXXX)
22 1 26106-080142 BOLT, M8X 14 PLATED 2 2
22-1 1 26106-080142 BOLT, M8X 14 PLATED 3 3
(E=*1997.01) (F=*1997.01)
23 1  23414-080000 GASKET, 8X1.0 1 1
24 1 23061-070200 PIPE, 7X 200 1 1
25 1 124460-77680 RETAINER 1 1
26 1 128374-01330 GASKET, HEAD 1
26-1 1 128374-01911 GASKET, HEAD 1 1
(E=E/#04594)
27 1 26366-080002 NUT, M8 2 2
(E=*1997.01) (F=*1997.01)
28 1 121450-02310 BEARING, 0.25 US 1 1
29 1 26106-080322 BOLT, M8X 32 PLATED 1 1

(E=*1997.01)

(F=*1997.01)

Remarks

(1)Cylinder block assy of model
3GMS30F is supplied as model 3GM30.
Although component parts are
partlydifferet,but interchangeable.
(2)Under-sized(U.S.=0.25)part.

YRS

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

izt



0CF10-M50602 3GM30

0CF10-M50602 Fig.3

; A)=3GM30 D)=3GM30C
Flg.3. GEAR HOUSING Esgzaemsowz EE;:3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O () (A
- — 1 1 728370-01610 CASE ASSY, GEAR 1 1 1
g hEws T rociss62-2] 3 2 121450-01560  STUD, M8X22 4 4 4
) #.v &- -2 4 2  26366-080002 NUT, M8 4 4 4
Flg. GEAR HOUSING 5 2 22351-040010 PIN, SPRING 4.0X10 2 2 2
6 2 124060-01050 PLUG, PT1/8 1 1 1
7 1 121575-01510  GASKET, GEAR CASE 1 1
7-1 1 121575-01511 GASKET, GEAR CASE 1 1 1 N
SoN30 (A=E/#11532) (D=E/#01203)
3GM30VE 8 1 26106-080602  BOLT, M8X 60 PLATED 2 2 2
8-1 1 26106-080302 BOLT, M8X 30 PLATED 2 2 S
’f 21 (A=*1997.01) (B=*1997.01)
g1 9 1 26106-080852 BOLT, M8X 85 PLATED 5 5 5
10 1 26106-080902 BOLT, M8X 90 PLATED 1 1 1
I 11 1 26106-081152 BOLT, M8X115 PLATED 2 2 2
12 1 26106-081152 BOLT, M8X115 PLATED 2 2 2
13 1 121450-01800 SEAL, OIL 1 1
13-1 1 121450-01801  SEAL, TC25408 1 1 1 N
11 (A=E/#11483) (D=E/#01177)
/ 14 1 128270-01820 SEAL, SC16286 1 1 1
15 1 24101-063050  BEARING, BALL 6305C3 1 1 1
' 16 1 128170-01830  COVER 11 1
17 1 26557-060102 SCREW, M6X10 2 2 2
18 1 121000-01850 COVER, BLOCK 1 1 1
19 1 121575-01860 GASKET 1 1
19-1 1 121575-01861 GASKET 1 1 1 N
(A=E/#11532) (D=E/#01203)
20 1 26106-060122 BOLT, M6X 12 PLATED 1 1 1
21 1 26106-060142 BOLT, M6X 14 PLATED 2 2 2
22 1 121450-01951 SHIM SET, ADJUSTING 1 1 1

AHLNa. Vit R LN, (15
LERAAET.

lTine. {11~ &

REFER T0 P 31

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30 O0CF10-M50602 Fig.4

; (A)=3GM30 (D)=3GM30C
F|g4 GEAR HOUSING (B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |

A ® € O E 6

1 1 728370-01610  CASE ASSY, GEAR 1 1 1
P7C WS W ¥00reTEe-7) 3 2 121450-01560  STUD, M8X22 4 4 4
4 Sah—2 4 2 26366-080002  NUT, M8 4 4 4
; 5 2 22351040010  PIN, SPRING 4.0X10 2 2 2
Fig GEAR HOUSING 6 2 124060-01050  PLUG, PT1/8 1 1 1
‘ 7 1 12157501510  GASKET, GEAR CASE 1 1
71 1 12157501511  GASKET, GEAR CASE 1 1 1 N
IGM30F 22 (C=E/#00343) (E=E/#11515)
JGM3OFYE ) 8 1 26106-080602  BOLT, M8X 60 PLATED 2 2 2
Gf g:g:;; & RELNa. {120k 81 1 26106-080302  BOLT, M8X 30 PLATED 2 2 s
(E=*1997.01) (F=+1997.01)
8-1 , 9 1 26106-080852  BOLT, M8X 85 PLATED 5 5 5
* i ‘ 10 1 26106-080902  BOLT, M8X 90 PLATED 1 1 1
REFER 10 FIB 58 o 11 1 26106-081152  BOLT, M8X115 PLATED 2 2 2
12 1 26106-081152  BOLT, M8X115 PLATED 2 2 2
13 1 12145001800  SEAL, OIL 1 1
131 1 121450-01801  SEAL, TC25408 1 1 1 N
(C=E/#00343) (E=E/#11458)
14 1 12827001820  SEAL, SC16286 1 11
15 1 24101-063050 BEARING, BALL 6305C3 1 11
16 1  128670-01830 COVER 1 11
17 1  26557-060102  SCREW, M6X10 2 2 2
18 1 121000-01850 COVER, BLOCK 1 101
19 1 121575-01860 GASKET 1 1
191 1 12157501861  GASKET 1 1 1 N
(C=E/#00343) (E=E/#11515)
20 1 26106-060122  BOLT, M6X 12 PLATED 1 11
21 1 26106-060142  BOLT, M6X 14 PLATED 2 2 2
22 1 121450-01951  SHIM SET, ADJUSTING 1 101

REFER 10 M1 3 1

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30 O0CF10-M50602 Fig.5

; A)=3GM30 D)=3GM30C
FIgS LUB. OIL SUMP EB;:SGMBOVE EE;:SGM3OF
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
- 1 1 128370-01720 SUMP, OIL 1 1 1 1 1 1
Fig. EJBJL'&: SUMP 2-1 1 121450-01751 GASKET, OIL SUMP 1 1 1 1 1 1
" 3 1 26014-060202 BOLT, M6X 20 21 21 21 21 21 21

<

REFER TO FIG }

Remarks
1)CORRECTION OF PART NUMBER. - ’ — .
(PREVIOUS P/NO. IS 121000-01751) N:Old = New, (:0ld 105 New. R:Old %15 Mew, $:01d 555 New, W:Add. Z:Discontinued. Finterchangeable by set. K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30 O0CF10-M50602 Fig.6

; A)=3GM30 D)=3GM30C
Fig.6. FLYWHEEL HOUSING (=sou orses0C
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F

1 1 128170-01600 FLANGE, MOUNTING 1 1
2 1 26106-100252 BOLT, M10X 25 PLATED 6 6
1 1

L Ly 7AW
Fig.6 AL gy

1
6
FLYWHEEL HOUSING 3 1 23887-180002  PLUG, 18 1

P oR
P oR

FHFa
_ _OPRTIONAL

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 Fig.7

0CF10-M50602 3GM30
; (A)=3GM30 (D)=3GM30C
Fig.7. FLYWHEEL HOUSING (6)-aaMaOVE (E)-aaM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty I R
A (B (©) O (E ¢
= st pE 1 1  128371-01601  HOUSING, FLYWHEEL 1
Fig IZL_J"(‘EVT:{;E:_J b}j(\)'a S/": Gg 2 1 26013-100252  BOLT, M10X 25 8
’ 3 1 23887-180002  PLUG, 18 1

REFER o Fig

FF oy
OPTIONAL

N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30

0CF10-M50602 Fig.8

1 A)=3GM30 D)=3GM30C
Fig.8. MAIN BEARING HOUSING (om0 (O)=3crac
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty I R
A B (©) O (E) F
1 1 721450-02500 HOUSING ASSY, METAL 1 1 1 1 1 1
Fig. WAl 3 2 121450-02110  BEARING, MAIN 1 1 1 1 1 1
4 2 124085-02220  SEAL, OIL 1 1 1 1 1 1
5 1 105225-02020  O-RING 11 1 1 1 1
6 1 26013-080202  BOLT, M8X 20 6 6 6 6 6 6
7 1 121450-02100  BEARING, MAIN 11 1 1 1 1
8 1 721450-02611  HOUSING ASSY 11 1 1 1 1
REFER 70 FIG.1, 2 10 2 121450-02160  BEARING, MAIN 11 1 1 1 1
13 2 121450-02071  BOLT 2 2 2 2 2 2
) 14 1 721450-02621  HOUSING ASSY 1 1 1 1 1 1
L 7 __( 16 2 121450-02170  BEARING, MAIN 1 1 1 1 1 1
f“‘“‘“\\\(. C >*~ 19 2 121450-02071  BOLT 2 2 2 2 2 2
Y | \‘-&i\ — 20 1 105225-02300 BOLT 2 2 2 2 2 2
W "‘\*" 21 1 121450-02320  METALASSY, 0.25 11 1 1 1 1 1
(™ 22 1 121450-02370  BEARING, 0.25 US 11 1 1 1 1 1
) ; 23 1 121450-02380  BEARING, 0.25 US 1 1 1 1 1 1 1
N 24 1 121450-02310  BEARING, 0.25 US 11 1 1 1 1 1
Remarks Nt he NS Hez . . .
1)UMDER-SIZED PART.(0.25) N:Old =25 New, (iOld £ New, RiOId 325 New, 5:01d $= Mew, W:Add, Z:Discontinued, Flnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30 O0CF10-M50602 Fig.9

H A)=3GM30 D)=3GM30C
Flg-g- BREATHER EB;:SGMBOVE EE;:SGM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |

A (B (©) O (E ¢

1 1 121000-03020 COVER, BREATHER 1 1 1 1 1 1

. ik i 2 1 121000-03070  GASKET 101 1 1 1 1

Fig. BREATHER 3 1 26106-060252  BOLT, M6X 25 PLATED 4 4 4 4 4 4

4 1 121000-03200 PIPE , BREATHER 1 1 1 1 1 1

5 1 23080-013000 CLAMP, 13 2 2 2 2 2 2

6 1 121000-03080  PLATE, SHELTER 1 01 1 1 1 1

7 1 26557-050102  SCREW, M5X10 2 2 2 2 2 2

8 1 22217-050000 WASHER, SPRING 5 2 2 2 2 2 2

REFER TC FIG. 1 8

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30 0CF10-M50602 Fig.10

; (A)=3GM30 (D)=3GM30C
Flglo LABEL (B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
Sgﬁ 1 1 177088-02430 LABEL 1 1 1
Flg 10 LABEL 2 1 105582-07061 LABEL 1
' 3 1 102210-07990 RIVET 2
4 1 127611-07350 LABEL 1
1 2 3 4-1 1 129198-07350 LABEL 1 1 N
1 (E=E08792)
5 1  126630-07370  LABEL 1 1
R <4ump-F | |0@’{ | ]0] 6 1 123682-07850  LABEL, CAUTION 11
7 1 128170-07850 LABEL, CAUTION 1 1 1
8 1 124220-09340 LABEL 3 3 3 3
9 1  120445-44620 LABEL, CAUTION 1 1
10 1 42222-003550 LABEL 1 1 Z
1] (A=EXXX) (E=EXXX)
B 13 1 128171-07150 LABEL 1 1 1 1 1 W
Eau'non (A=E14382) (E=E14395)
| s—
| —
————— &
[—— ] _I
==
[ — ]
ki L M DT @y v m—an e
l_ﬁ g 10

13

COUTION : Oumrcraneeng
engune wik warer Ih

ST gan sdu b deriage |

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 Fig.11

0CF10-M50602 3GM30
; (A)=3GM30 (D)=3GM30C
F|gll ENGINE LIFTER (B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty I R
(A _(B) © O () B
1 1 121575-07230  LIFTER 1 1 1 1
. ‘ l BOLEIT&E 2 1 121575-07240  LIFTER 1 1 1 1
Fig. ENGINE LIFTER 3 1 26776-120002  NUT, LOCK M12 1 1 1 1

REFER TQ FHa. |

N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30 0CF10-M50602 Fig.12

; (A)=3GM30 (D)=3GM30C
Fig.12. ENGINE LIFTER (=sou orses0C
(C)=3GM30B (F)=3GM30FVE

No. Lev. Parts No. Description Qty I R

A ® € O E @

128695-07230 LIFTER
121575-07240 LIFTER
123372-03150 SPACER

RN R e
RN R e

]

m

[ |

g

o3

=k

m3

—&

—.-,)m

f—

m

=
AW NP
PR e e

26776-120002 NUT, LOCK M12

REFER T0 FI0 §F

g
QEFER TO FIG 2

izt

N:OIdL—'P'_»:New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30

Fig.13. ENGINE BRACKET

] 13 TR FL T T—
Fig. ENGINE BRACKET

REFER TO F1G. |

REFER TO FIGH

0CF10-M50602 Fig.13

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128170-08100 FOOT 2 2 2 2 2 2
2 1 128170-08120 FOOT 1 1 1 1 1 1
3 1 128170-08130 FOOT 1 1 1 1 1 1
4 1 26013-120302  BOLT, M12X 30 4 4 4 4 4 4
5 1 26106-100252 BOLT, M10X 25 PLATED 4 4 4 4 4 4

YRS

N:Old s New, Q:0ld 45 New, ROld

izt

o New, S:01d —‘%New, WAdd, Z:Discontinued, FInterchangeable by set, KiQ'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30 0CF10-M50602 Fig.14

1 (A)=3GM30 (D)=3GM30C
F|gl4 FLEXIBLE MOUNT (B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1  124772-08341 MOUNT, FLEXIBLE 100 2 4 2 2 2 4
FrEITnTILb 2 1 128270-08341  MOUNT, FLEXIBLE 75 2 2 2
Fig. ‘ 4 FLEXIBLE MOUNT

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30 0CF10-M50602 Fig.15

Fig.15. ANTI-CORROSIVE ZINC (=sou orsensoc
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F

128270-09300 PLUG, NPTF1
123210-09310 GASKET
27210-200300  ZINC, SCREW20X30

R 2
Fig.‘ s ANTI-CORROSIVE ZINC

122780-09320 PLUG
123210-09310 GASKET
27210-200300  ZINC, SCREW20X30

~Njo o slw N e
NN NN N
Rl R RO N
Rl R RO N
RPlRr R RO N
RlRrRrRrNN

23414-250000 GASKET, 25X1.0

REFER T0 FU Y

REFER TO FIG. 1

SRR izt

N:Old =25 New, Qr:Old !:» Mew, R: Old!:» Mewi, 5:0ld !:uNew W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30

Fig.16. CYLINDER HEAD

_ VR FaN I
Fig. l 6 CYLINDER HEAD

aMlNa. iz RMLNo. (s
Jxaney, 34 14—@
Tine. {1)— 3

0CF10-M50602 Fig.16

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B © © E
1 1 728372-11700 HEAD ASSY, CYLINDER 1 1 1 1
3 3 124060-11160 GUIDE, VALVE 3 3 3 3
4 3 128272-11170 GUIDE, VALVE 3 3 3 3
5 3 23871-030000 PLUG, RO3 2 2 2 2
6 2 105225-11100 VALVE, INTAKE 3 3 3 3
7 2 105225-11110 VALVE, EXHAUST 3 3 3 3
8 2 121575-11121 SPRING, VALVE 6 6 6 6
9 2 101158-11190 COTTER 12 12 12 12
9-1 2 27310-070001  COTTER, 7 6 6 6 6 N
(A=EXXXXX) (B=EXXXXX) (C=EXXXXX) (D=EXXXXX)
10 2 124950-11340  SEAL, VALVE STEM 6 6 6 6
u 2 104211-11370 CAP, VALVE 6 6 6 6
12 2 105225-11350  STUD 3 3 3 3
13 2 26696-100002  NUT, LOCK M10 3 3 3 3
14 2 22137-100000  WASHER, 10 3 3 3 3
15 2 26216-080652  STUD, M8X 65 6 6 6 6
16 2 26366-080002  NUT, M8 6 6 6 6
17 2 121000-11050 PIN, 4.5X12 1 1 1 1
18 2 104200-11180 RETAINER, SPRING 6 6 6 6
19 2 121575-11670 COVER, HEAD 1 1 1 1
20 2 121450-11680 GASKET 1 1 1
20-1 2 121450-11681  GASKET 1 1 1 1 N
(A=E11532) (C=E00343) (D=E01203)
21 2 26106-080302  BOLT, M8X 30 PLATED 2 2 2 2
22 2 26106-080302  BOLT, M8X 30 PLATED 2 2 2 2
23 2 122780-09320  PLUG 1 1 1 1
24 2 123210-09310  GASKET 1 1 1 1
25 2 27210-200300  ZINC, SCREW20X30 1 1 1 1
26 2 23414-250000  GASKET, 25X1.0 1 1 1 1
27 2 26217-080552  STUD M 8X 55 PLATED 2 2 2 2
28 2 26366-080002  NUT, M8 2 2 2 2
29 2 128670-13350  STUD, M8X80 2 2 2 2
30 2 22217-080000  WASHER, SPRING 8 6 6 6 6
31 2 26703-080002  NUT, M8 2 2 2 2
32 1 121450-11260  SUPPORT, ROCKER ARM 1 1 1 1
33 1 121450-11270 SUPPORT, ROCKER ARM 2 2 2 2
34 1 121450-11240  SHAFT ASSY, ROCKER 1 1 1 1
36 2 24190-110001 BALL, STEEL 11/32 2 2 2 2
37 1 121550-11280  SPRING 2 2 2 2
38 1 121550-11290  WASHER 6 6 6 6
39 1 22242-000140 RING, 14 2 2 2 2
40 1 26921-080102  SCREW, M8X10 1 1 1 1
41 1 721450-11650  ARMASSY, ROCKER 3 3 3 3
45 2 101158-11230 SCREW, VALVE ADJUST 3 3 3 3
46 2 26756-080002  NUT, LOCK M8 3 3 3 3
47 1 721450-11660 ARM ASSY, ROCKER 3 3 3 3
51 2 101158-11230 SCREW, VALVE ADJUST 3 3 3 3
52 2 26756-080002  NUT, LOCK M8 3 3 3 3
53 1 128275-11410 CHAMBER 3 3 3 3
54 1 105311-11420 CHAMBER 3 3 3 3
56 2 103338-11430 PIN 3 3 3 3
N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, FInterchangeable by set, KiQ'ty Change

++ CONTINUE ++
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0CF10-M50602 3GM30

Fig.16. CYLINDER HEAD

_ VR FaN I
Fig. l 6 CYLINDER HEAD

M LNa. 1 RELNo. (7S
3Eaned,
Tine. {1}~ N

[EEFER TO FiG. ] ] 23
2%

{22, 24

0 A ?!5 1O
. -

21

0CF10-M50602 Fig.16

(A)=3GM30 (D)=3GM30C

(B)=3GM30VE (E)=3GM30F

(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty I R

A B € O E ¢
57 1  124950-11450 GASKET, CHAMBER 6 6 6 6
58 1 128275-11490 PROTECTOR 3 3 3 3
59 1 128275-11500 COVER 3 3 3 3
60 1 101147-11900 RETAINER 3 3 3 3
61 1  24341-000260 O-RING, 1AS26.0 3 3 3 3
N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% New, S:Old—‘%New, Wihdd, Z:Discontinued, Filnterchangeable by set. K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30

0CF10-M50602 Fig.17

; A)=3GM30 D)=3GM30C
Fig.17. CYLINDER HEAD (esowso (O)=sousoc
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
rie 17 SU3800 K 3 3 12000460 GUDEVALE 3 3
' CYLINDER HEAD !
4 3  128272-11170 GUIDE, VALVE 3 3
5 3  23871-030000 PLUG, RO3 2 2
34— g_;i 6 2 105225-11100  VALVE, INTAKE 3 3
LN, IR No. (1 Ae 13- 7 2 105225-11110  VALVE, EXHAUST 3 3
3EFREY, i 8 2 121575-11121 SPRING, VALVE 6 6
Line. (1) ~ 25 9 2 101158-11190  COTTER 12 12
9-1 2 27310-070001 COTTER, 7 6 6 N
(E=EXXXXX) (F=EXXXXX)
10 2 124950-11340 SEAL, VALVE STEM 6 6
(E=EXXXXX) (F=EXXXXX)
11 2 104211-11370 CAP, VALVE 6 6
12 2 105225-11350 STUD 3 3
13 2  26696-100002 NUT, LOCK M10 3 3
14 2 22137-100000 WASHER, 10 3 3
15 2 26216-080652 STUD, M8X 65 6 6
16 2  26366-080002 NUT, M8 6 6
17 2 121000-11050 PIN, 4.5X12 1 1
18 2 104200-11180 RETAINER, SPRING 6 6
19 2 121450-11670 COVER, HEAD 1 1
20 2  121450-11680 GASKET 1
20-1 2 121450-11681 GASKET 1 1 N
(E=E11515)
21 2  26106-080122 BOLT, M8X 12 PLATED 1 1
22 2  26106-080142 BOLT, M8X 14 PLATED 1 1
23 2 26106-080252 BOLT, M8X 25 PLATED 2 2
24 2  26217-080552 STUD M 8X 55 PLATED 2 2
25 2 26366-080002 NUT, M8 2 2
26 1 121450-11260 SUPPORT, ROCKER ARM 1 1
\ 27 1 121450-11270 SUPPORT, ROCKER ARM 2 2
28 1 121450-11240 SHAFT ASSY, ROCKER 1 1
30 2 24190-110001 BALL, STEEL 11/32 2 2
31 1 121550-11280 SPRING 2 2
32 1 121550-11290 WASHER 6 6
33 1 22242-000140 RING, 14 2 2
34 1 26921-080102 SCREW, M8X10 1 1
35 1  721450-11650 ARM ASSY, ROCKER 3 3
39 2 101158-11230 SCREW, VALVE ADJUST 3 3
40 2  26756-080002 NUT, LOCK M8 3 3
41 1 721450-11660 ARM ASSY, ROCKER 3 3
45 2 101158-11230 SCREW, VALVE ADJUST 3 3
46 2  26756-080002 NUT, LOCK M8 3 3
47 1 128275-11410 CHAMBER 3 3
48 1 105311-11420 CHAMBER 3 3
50 2 103338-11430 PIN 3 3
51 1 124950-11450 GASKET, CHAMBER 6 6
Remarks 52 1 128275-11490 PROTECTOR 3 3
1)CYLINDER HEAD ASSY OF MODEL 3GM30F 53 L 128275-11500 COVER 8 8
1S SUPPLIED AS MODEL 3GMS30. 54 1 101147-11900  RETAINER 3 3
ALTHOUGH COMPONENT PARTS ARE PARTLY 55 1  24341-000260  O-RING, 1AS26.0 3 3
DIFFERET, BUT INTERCHANGEABLE. N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30

Fig.18. BONNET

0CF10-M50602 Fig.18

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE

No. Lev. Parts No. Description Qty
A (B (©) O (E ¢
. 1 1 728370-11520  BONNET ASSY, HEAD 1 1 1 1 1 1
. ‘ 8 Kexw b 3 2 128270-03610  SHAFT, DECOMPRESSION 3 3 3 3 3 3
Fig. BONNET 4 2 128270-03750 LEVER, DECOMPRESSION 3 3 3 3 3 3
5 2 128270-03640  SPRING,DECOMPRESSION 3 3 3 3 3 3
SHLNo. 1t BHiLNa. (1) AB12E8AET, 6 2 22312:030220  PIN, PARALLEL M3X22 3 3 3 3 3 3
10—@ linc.(1) — 12 7 2 24311-000070  O-RING, 1AP7.0 3 3 3 3 3 3
I 4 8 2 24190-080001  BALL, STEEL 1/4 3 3 3 3 3 3
9 2 26366-060002  NUT, M6 3 3 3 3 3 3
10 2 124160-01751 COVER, FILLER 101 1 1 1 1
1 2 24321-000350 O-RING, 1AG35.0 1 1 1 1 1 1
12 2 121450-11310  GASKET, BONNET 101 1 1 1 1
13 1 124160-11360 KNOB 3 3 3 3 3 3
14 1 24311-000120  O-RING, 1AP12.0 3 3 3 3 3 3

YRS

N:Old s New, Q:0ld 45 New, ROld

izt

=

New, 5:01d —‘%New, WiAdd, Z:Discontinued, Filmerchangeable by set, Ki'ty Change
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0CF10-M50602 3GM30

Fig.19. AIR INTAKE SILENCER

-
L F

GYLINDER HERD
- 7

0CF10-M50602 Fig.19

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128270-12500 SILENCER ASSY 1 1 1 1 1 1
4 2 128270-12540 ELEMENT 1 1 1 1 1 1
5 1 128370-12730 MANIFOLD ASSY,INTAKE 1 1 1 1 1 1
7 2 124770-11770 JOINT, PIPE PT1/8 1 1 1 1 1 1
8 1 22117-060000 WASHER, 6 3 3 3 3 3 3
9 1 26013-060142 BOLT, M6X 14 3 3 3 3 3 3
10 1 26217-080552 STUD M 8X 55 PLATED 2 2 2 2 2 2
11 1 26366-080002 NUT, M8 2 2 2 2 2 2

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30

Fig.20. EXHAUST MANIFOLD

. gz =L K
F'B-2 EXHALST MAKIFOLD

Tl /'/
P x’)v‘
. ..:". /Jf ALt
P e
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RHLNo. (1145

SEAHET.

Tine. {1} ~ 8

RHLMNe. -1 8HLNa.{1-1}r5
8 &EAET,
1-Tine. (1-1)~ 8

0CF10-M50602 Fig.20

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1  728370-13500 MANIFOLD ASSY 1 1 1
1-1 1 728370-13501 MANIFOLD ASSY 1 1 1 1 F
(A=E01538) (C=E00133) (D=E00212)
3 2 128370-13160 COVER, MANIFOLD 1 1 1 1
4 2 128370-13180 GASKET 1 1 1
4-1 2 128370-13181 GASKET 1 1 1 1 N
(A=E11532) (C=E00343) (D=E01203)
5 2 26013-080252 BOLT, M8X 25 5 5 5 5
6 2 127610-42130 JOINT, PIPE 1 1 1 1
7 2 121575-49300 JOINT, PIPE 1 1 1
7-1 2 23871-030000 PLUG, R0O3 2 2 2 2 S
(A=E01538) (C=E00133) (D=E00212)
8 2 104200-11920 COCK, WATER 1 1 1 1
9 1  121450-13250 GASKET 1 1 1
9-1 1 121450-13251 GASKET, MANIFOLD 1 1 1 1 N

(A=E11532)

10 1 23061-100300 PIPE, 10X 300

(C=E00343) (D=E01203)

1 1 1 1
1 1  124223-49750 CLIP, HOSE 13 1 1 1 1
12 1 26115-080802 BOLT, M8X 80 4 4 4 4
13 1 128670-13350 STUD, M8X80 2 2 2 2
14 1 22217-080000  WASHER, SPRING 8 6 6 6 6
15 1 26703-080002 NUT, M8 2 2 2 2

Remarks

1) INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH JOINT(121575-
49300),SPACER(128370-13220) &
GASKET(128370-13230).

YRS

N:Old s New, Q:0ld 45 New, ROld

izt

=

New, 5:01d —‘%New, WiAdd, Z:Discontinued, Filmerchangeable by set, Ki'ty Change
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0CF10-M50602 3GM30

Fig.21. MIXING ELBOW

_ SHVLTINF
F:g.2'| MIXING ELBOW

JGM30
JGMIOVE
JGMI0-B
JGMI0C

REFER TO Fig 30

0CF10-M50602 Fig.21

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128370-13200 GASKET 1 1 1 1 1
1-1 1 128370-13230 GASKET 1 1 1 S
(A=E01538) (C=E00133) (D=E00212)
1-2 1 128370-13231 GASKET 1 1 1 1 S
(A=E05446) (C=E00215) (D=E00123)
1-3 1 128370-13201 GASKET 1 1 N
(E=E11515)
2 1 128370-13530 ELBOW 1 1 1 1 1
2-1 1 128370-13550 ELBOW 1 1 1 1 S
(A=E01538) (C=E00133) (D=E00212)
3 1 22217-080000 WASHER, SPRING 8 4 4 4 4 4 4
4 1 26203-080202 BOLT, M8X 20 PLATED 4 4 4 4 4 4

[)ic]
PREVIOUS

J0F
30FVE 1 I 4

gy

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30

Fig.22. CAMSHAFT

Fg 22

Bhiw 7 b
CAMSHAFT

0CF10-M50602 Fig.22

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE

No. Lev. Parts No. Description Qty |

A B (©) O (E) F

1 1 128370-14010 CAMSHAFT 1 1 1

2 2 121000-14550 PLUG 1 1 1

3 1 121575-14090 CAM, FUEL 1 1 1

4 1 129350-14100 GEAR, CAMSHAFT 1 1 1

5 1 128170-14150 NUT 1 1 1

6 1 104200-14200 TAPPET 6 6 6

7 1 121450-14400 ROD, PUSH 6 6 6

8 1 22512-070300 KEY, 7X 30 1 1 1

9 1 24101-062054 BEARING, BALL 6205 1 1 1

10 1 26587-080122 SCREW, M8X12 1 1 1

11 1 124070-14760 PIN 1 1 1

12 1 26450-050102 BOLT, M5X 10 1 1 1

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30 0CF10-M50602 Fig.23

1 A)=3GM30 D)=3GM30C
Flg.23. CAMSHAFT EB;:SGMBOVE EE;:3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |

A (B (©) O (E ¢

} 1 1 128370-14010 CAMSHAFT 1 1 1

Fi 2 3 AL e T p 2 2 121000-14550  PLUG 1 101

g CAMSHAFT 3 1 121575-14090  CAM, FUEL 1 11

4 1 129350-14100 GEAR, CAMSHAFT 1 1 1

5 1 128170-14150  NUT 1 101

6 1 104200-14200  TAPPET 6 6 6

7 1  121450-14400 ROD, PUSH 6 6 6

7 8 1 22512-070300  KEY, 7X 30 1 101

9 1 24101-062054  BEARING, BALL 6205 1 11

10 1 26587-080122  SCREW, M8X12 1 11

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30 0CF10-M50602 Fig.24

; A)=3GM30 D)=3GM30C
Fig.24. CRANKSHAFT & FLYWHEEL (=sou r-sosec
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
= . = = — 1 1 721085-21701 CRANKSHAFT ASSY 1 1 1 1 1 1
Fig. 24 gF:)A/N' is/l-{;.IZTr gz__l_g\;j;’éaj_b 4 2 22312-080160  PIN, PARALLEL M8X16 11 1 1 1 1
5 2 22512-070180 KEY, 7X 18 1 1 1 1 1 1
6 2 22512-070180 KEY, 7X 18 1 1 1 1 1 1
7 1 129350-21200 GEAR, CRANKSHAFT 1 1 1 1 1 1
8 1 121450-21540 NUT, CRANKSHAFT GEAR 1 1 1 1
8-1 1 121450-21541 NUT, CRANKSHAFT GEAR 1 1 1 1 1 1 N
(A=*1982.07) (C=*1982.07) (D=+1982.07) (E=*1982.07)
9 1 128370-21650 V-PULLEY 1 1 1 1 1 1
10 1 26776-180002 NUT, LOCK M18 1 1 1 1 1 1
11 1 128371-21590 FLYWHEEL ASSY 1 1 1 1 1 1
13 2  124950-21600 GEAR, RING 1 1 1 1 1 1
14 1 121574-21500 BOLT, FLYWHEEL 10 45 5 5 5 5 5 5

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30 0CF10-M50602 Fig.25

; (A)=3GM30 (D)=3GM30C
Flg .25. PISTON (B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
PG NEWS Yo VAT 2062 -2'| 1 1 105311-22090 PISTON ASSY, S 3 3 3 3 3 3
I EX PR 3 2 705311-22500 RING SET, PISTON 3 3 3 3 3 3
-
Fig 25 SIS TON 8 1 10522522300 PIN, PISTON 3 3 3 3 3 3
9 1 105225-22400 CIRCLIP 6 6 6 6 6 6
10 1 128171-22250  PISTON ASSY, 0.25 0S 3 3 3 3 3 3
12 2 705325-22540  RING SET, 0.25 0S 3 3 3 3 3 3
8
¢
Remarks Nt he NS Hez
1)OVER SIZED(O.S=0.25)PART. N:Old =% New, 0:0ld = New, R:Dld 2% New, 3:0/d f—= Mew, W.Add. Z:Discontinued, FInterchangeable by set, K:Q'ty Change
1) ( ) w e = WG

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30

0CF10-M50602 Fig.26
; A)=3GM30 D)=3GM30C
Fig.26. CONNECTING ROD (=sou orses0C
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
- a e 1 1 728171-23100 ROD ASSY, CONNECTING 3 3 3 3 3 3
Fig. 26 gD*N‘?NEC{TT&gnRé); 4 2 105225-23200 BOLT, CONNECTING ROD 6 6 6 6 6 6
5 2 705311-23600 BEARING, CRANK PIN 3 3 3 3 3 3
7 1 105311-23380 METAL ASSY, 0.25 3 3 3 3 3 3 1
9 1 105225-23180 BEARING, PISTON PIN 3 3 3 3 3 3

Remarks
(1) UNDER-SIZED PART.
(2) REPAIR PART.

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30

Fig.27. LUB. OIL PUMP

PR
L LINDER BLOCK

0CF10-M50602 Fig.27

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 121450-32021 GASKET, PUMP 1 1 1 1 1 1
2 1 121575-32090 PUMP ASSY, OIL 1 1 1 1 1 1
4 2 121450-32050 PIN 2 2 2 2
4-1 2 121450-32050 PIN 1 1 1 1 1 1 K
(A=E02448) (C=E00158) (D=E00106) (E=E02340)
4A 2 121450-32060 PIN, 4X8 1 1 1 1 1 1 W
(A=E02448) (C=E00158) (D=E00106) (E=E02340)
10 2 121450-32200 GEAR, OIL PUMP 1 1 1 1 1 1
11 1 26013-060222 BOLT, M6X 22 3 3 3 3 3 3

YRS

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30 0CF10-M50602 Fig.28

; (A)=3GM30 (D)=3GM30C
Fig.28. LUB. OIL DIPSTICK (=sou orses0C
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
ﬁﬂ]*ﬁ 1 1 128370-34800 DIPSTICK, OIL 1 1 1 1 1 1
+
Fig. 28 2 1 121575-34830 BRACKET 1 1 1 1 1 1
¢ LUB. 01t DIPSTICK 3 1 124160-34844 GASKET 1 1 1 1
3-1 1 124160-34845 GASKET 1 1 1 1 1 1 N
(A=E11532) (C=E00343) (D=E01203) (E=E11515)
4 1 26106-080252 BOLT, M8X 25 PLATED 2 2 2 2 2 2

REFER TQ FIG |

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30 0CF10-M50602 Fig.29

; (A)=3GM30 (D)=3GM30C
Fig.29. LUB. OIL STRAINER oo (O)=senanc
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
2 9 ﬁ}ﬁ»;ﬁ ] 1 1 121450-35090 PIPE ASSY, OIL INLET 1 1 1 1 1 1
Fig. LUB.OIL STRAINER 4 1 124450-35070  NUT, PF1/4 1 1 1 1 1 1
5 1 121150-35100 BRACKET 1 1 1 1 1 1
6 1 124450-35100 FILTER, OIL 1 1 1 1
6-1 1 119660-35150 FILTER, LUB. OIL 1 1 1 1 1 1 N
(A=E11532) (C=E00343) (D=E01203) (E=E11515)
6-2 1  119305-35151 FILTER ASSY, D68XL65 1 1 1 1 1 1 N
(A=EXXXXX) (B=EXXXXX) (C=EXXXXX) (D=EXXXXX) (E=EXXXXX) (F=EXXXXX)
7 2 124450-35110 O-RING 1 1 1 1 1 1 Z
(A=EXXXXX) (B=EXXXXX) (C=EXXXXX) (D=EXXXXX) (E=EXXXXX) (F=EXXXXX)
REFER 10 F]
Remarks
(1)O-ring is integrated type. - " o "
(integrated to the LOfilter) N:Qld % New, Q:01d % New, R:Old!% Mewi, 5:0ld —‘%New, WiAdd, Z:Discontinued, Filnterchangeahle by set, K:Q'ty Change
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0CF10-M50602 3GM30 0CF10-M50602 Fig.30

1 A)=3GM30 D)=3GM30C
Fig.30. L.O.PRESS.REGULATING VALVE EB;ZSGMSOVE EE;:3GM3OF
(C)=3GM308B (F)=3GM30FVE
No. Lev. Parts No. Description Qty I R

A (B (©) () () (F)

. 1 1  124085-35300  VALVE ASSY, CONTROL 1 1 1 1 1 1

) 3 o HamEEsT 7 1 124085-35350  NUT, M20 101 1 1 1 1

Fig. L.0.PRESS.REGULATING YALVE

REFER TO FIG3, 4

REFER T FIG 29

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30

Fig.31. LUB. OIL LINE

Fed |

ol 4 VA il
LUB.OIL PIPE

0CF10-M50602 Fig.31

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128370-39200 PIPE, OIL 1 1 1 1 1 1
6 2 103288-39170 JOINT, PIPE 2 2 2 2 2 2
7 2  124450-39180 JOINT, PIPE 1 1 1 1 1 1
8 2 124160-39540 JOINT, PIPE 10 1 1 1 1 1 1
9 2 121750-39550 JOINT, 3-WAY 1 1 1 1 1 1
10 1  124550-59820 BOLT, PIPE JOINT M8 3 3 3 3 3 3
11 1 124160-39140 BOLT, PIPE JOINT M10 1 1 1 1 1 1
12 1  23414-080000 GASKET, 8X1.0 6 6 6 6 6 6
13 1  23414-100000 GASKET, 10X1.0 2 2 2 2 2 2
14 1 124450-39240 RETAINER, PIPE 1 1 1 1 1 1
15 1 124060-39451 SWITCH, 0.2KG 1 1 1 1 1 1

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30 0CF10-M50602 Fig.32

; A)=3GM30 D)=3GM30C
Fig.32. COOLING SEA WATER PUMP (=sou orses0C
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F

1 1 128270-42000 PUMP ASSY, WATER 1 1 1 1

3 2 104211-42050 CAM 1 1 1 1

4 2 124070-42060 SHAFT, IMPELLER 1 1 1 1

5 2 104211-42070 IMPELLER 1 1 1 1

6 2 104211-42080 COVER 1 1 1 1

7 2 104211-42090 GASKET 1 1 1 1

8 2 104211-42100 SEAL, TC10X25X7 1 1 1 1

9 2 104211-42110 PLATE 1 1 1 1

10 2  104211-42120 COVER, BEARING 1 1 1 1

11 2 104211-42130 PIECE, DISTANCE 1 1 1 1

12 2 124070-42400 V-PULLEY 1 1 1 1

13 2 124070-42410 COLLAR 1 1 1 1

14 2 124070-42420 WASHER 1 1 1 1

15 2 128270-49300 ELBOW, 1/4 2 2 2 2

16 2 22252-000300 RING, 30 1 1 1 1

17 2 24107-062004 BEARING, BALL 620022 2 2 2 2

18 2 26347-080002 NUT, M8 1 1 1 1

19 2  26554-040062 SCREW, M4X 6 1 1 1 1

20 2 26554-040082 SCREW, M4X 8 6 6 6 6

21 2 128270-42150 BRACKET, PUMP 1 1 1 1

22 1 104511-78780 V-BELT, M/19 1 1 1 1

23 1 26106-080122 BOLT, M8X 12 PLATED 2 2 2 2

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30

Fig.33. COOLING SEA WATER PUMP

71610 8

0CF10-M50602 Fig.33

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 121575-42000 PUMP ASSY, WATER 1 1
3 2 124223-42091 IMPELLER 1 1
4 2 121575-42020 SHAFT 1 1
5 3 26347-080002 NUT, M8 1 1
6 3 124070-42420 WASHER 2 2
7 2 24107-062024 BEARING, BALL 6202Z2Z 2 2
8 2 124223-42080 SEAL, TC13X28X7 1 1
9 2 124223-42040 KEY 1 1
10 2 124223-42070 PIECE 1 1
11 2 22242-000150 RING, 15 1 1
12 2 22252-000350 RING, 35 1 1
13 2 121575-42150 COVER 1 1
14 2 124223-42110 GASKET, WATER PUMP 1 1
15 2 26554-040082 SCREW, M4X 8 6 6
16 2 121575-42120 COVER, BEARING 1 1
17 2 124070-42400 V-PULLEY 1 1
18 2 121575-49300 JOINT, PIPE 2 2
19 2 124323-42100 CAM, IMPELLER 1 1
20 2 26554-040102 SCREW, M4X10 1 1
21 2 128270-42150 BRACKET, PUMP 1 1
22 1 104511-78780 V-BELT, M/19 1 1
1 2 2

N
w

26106-080122

BOLT, M8X 12 PLATED

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30 0CF10-M50602 Fig.34

; (A)=3GM30 (D)=3GM30C
Fig.34. COOLING FRESH WATER PUMP (=sou orses0C
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |

A ® € O E @

128695-42010 PUMP ASSY, WATER
121000-42051 GASKET, WATER PUMP
121000-42100 PUMP ASSY, WATER

. kA S T )
Fig. 34 O30 ING FRESH WATER PUNP

129350-42200 IMPELLER
121450-42240 BEARING, SHAFT
121450-42260 FLANGE, V-PULLEY

121450-42310 SEAL, MECHANICAL
23871-030000 PLUG, RO3
728695-43500 BRACKET ASSY

© 0N O JWwNE

=
N

23871-020000 PLUG, R02
23871-030000 PLUG, RO3
26106-060322 BOLT, M6X 32 PLATED

[
w

_REFER To F. AT |

[N
~

i
[6;]

128695-42350  V-PULLEY
121450-44410 GASKET
22217-060000  WASHER, SPRING 6

P
~N o

i
[e0]

26106-080902 BOLT, M8X 90 PLATED
26106-060102 BOLT, M6X 10 PLATED
26106-081102 BOLT, M8X110 PLATED

= =
© o
P REPRRPRENW®ONG®W(WW®WN NP
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0CF10-M50602 3GM30

Fig.35. COOLING FRESH WATER COOLER

Fig. 3 5

WKT —5
COOLING FRESH WATER COOLER

0CF10-M50602 Fig.35

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1  728390-44500 COOLER ASSY, WATER 1
1-1 1  128390-44900 COOLER ASSY, WATER 1 1 N
(E=E11046)
2 2 128390-44010 BODY, TANK 1 1
3 2 128695-44050 COVER, COOLER 1 1
4 2  128690-44060 COVER, COOLER 1 1
5 2  128690-49310 ELBOW 1 1
6 2  24311-000160 O-RING, 1AP16.0 1 1
7 2  26554-050102 SCREW, M5X10 1 1
8 2 23414-050000 GASKET, 5X1.0 1 1
9 2 128695-44090 COCK 1 1
10 2 128695-44070 GASKET 2 2
11 2  26216-060182 STUD, M6X 18 1 1
12 2 26366-060002 NUT, M6 1 1
13 2 26106-060182 BOLT, M6X 18 PLATED 7 7
14 2 123682-44190 FILLER ASSY 1 1
15 3 123682-44210 CAP, RADIATOR 1 1
16 3 123682-44220 CHAIN 1 1
17 2 123682-44200 GASKET 1
17-1 2 123682-44201 GASKET 1 1 N
(E=E11515)
18 2 26106-060142 BOLT, M6X 14 PLATED 4 4
19 2 128390-44401 PIPE ASSY, COOLING 1 1
20 2 124790-44470 PIN 2 2
21 2 24311-000700 O-RING, 1AP70.0 2 2
22 2 128390-44490 GASKET 1
22-1 2 128390-44491 GASKET 1 1 N
(E=E11515)
23 2 128390-44480 COVER, TANK 1 1
24 2  26106-080202 BOLT, M8X 20 PLATED 4 4
25 2 124160-49480 JOINT, PIPE 2 2
26 2 120130-49350 COCK, 1/4 1 1
27 1 124460-77680 RETAINER 1 1
28 1 23061-070300 PIPE, 7X 300 1 1
29 1 124722-59050 CLIP, HOSE 9 1
29-1 1 124460-77680 RETAINER 1 1 N
(E=E13317)
30 1 23061-070300 PIPE, 7X 300 1 1
31 1 121450-13250 GASKET 1
31-1 1 121450-13251 GASKET, MANIFOLD 1 1 N
(E=E11515)
32 1 26106-080902 BOLT, M8X 90 PLATED 4 4
33 1 26216-080902 STUD, M8X 90 2 2
34 1 26366-080002 NUT, M8 2 2

YRS
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N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30 0CF10-M50602 Fig.36

; (A)=3GM30 (D)=3GM30C
Flg .36. SUBTANK (B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |

A ® € O E @

120445-44530  TANK, SUB
120445-44540 SUPPORT
124790-44560 PIPE, WATER L=1000

Fig-3 6 guj’l;gTiigK

TS =Y
NP e
N [P e

BlW NP

23010-013000  CLAMP 13

-

izt

N:OIdL—'P'_»:New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30

Fig.37. KINGSTON COCK

e s B 3 = B
Fig-a 7 KINGSTON COCK

0CF10-M50602 Fig.37

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty I R
A B (©) O (E) F
1 1 43662-010030 COCK ASSY, SEAWATER 1 1 1 1
2 1 104211-49080 PIPE, 13/20X2M 1 1 1 1
3 1  23000-022000 CLAMP, 22 3 3 3 1
4 1 43666-020951 COVER, STRAINER 1 1 1 1
5 1 22724-800380 SCREW, 8.0X38 4 4 4 1

Remarks
1)OPTIONAL FOR 3GM30 & 3GM30VE

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30 0CF10-M50602 Fig.38

; A)=3GM30 D)=3GM30C
Fig.38. COOLING SEA WATER LINE (=sou orses0C
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128270-49010 PIPE, WATER 1 1 1
1A 1 121370-49040 PIPE, WATER 1
2 1 128370-49020 PIPE, WATER 1 1 1 1
3 1 121370-49040 PIPE, WATER 1 1 1 Z
(A=E01538) (C=E00133) (D=E00212)
4 1 128270-49050 PIPE, WATER 1 1 1 1
5 1 23000-022000 CLAMP, 22 6 4 6 6
6 1 23000-025000 CLAMP, 25 2 2 2 z
(A=E01538) (C=E00133) (D=E00212)
7 1 23000-025000 CLAMP, 25 2

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30 0CF10-M50602 Fig.39

1 A)=3GM30 D)=3GM30C
Fig.39. COOLING FRESH WATER LINE & amaove s amaor
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
. . 1 1 128690-49010  PIPE, WATER 1
_ 39 BEAK A T (BK) 1A 1 128291-49020  PIPE, WATER 1
Fig. CODLING FRESH WATER PIPE 2 1 124770-49040  PIPE, WATER 11
3 1 12157549310  RETAINER, PIPE 11
4 1 128290-49510  PIPE, WATER 11
5 1 128695-49520  PIPE, WATER 11
6 1 12869549530  PIPE, WATER 11
7 1 23000-025000 CLAMP, 25 4 4
8 1 23000-041000  CLAMP, 41 6 6
9 1 22137-060000 WASHER, 6 11w

(E=EXXX)

AEFER 10 FIO &

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30

Fig.40. THERMOSTAT

=24 b
Fig. 4 o THERMOSTAT

REFER TQO FIG.I6 |7

R_

0CF10-M50602 Fig.40

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F

1 1  105582-49200 THERMOSTAT 1 1 1 1

2 1 128275-91340 SWITCH, 65 1 1 1 1

3 1 128270-49100 BRACKET 1 1 1 1

4 1 121450-44410 GASKET 1 1 1 1

5 1 26116-080602 BOLT, M8X 60 PLATED 4 4 4 4

6 1 128170-49150 COVER, THERMOSTAT 1 1 1 1

7 1 104211-49160 GASKET 1 1 1 1

8 1 26106-060182 BOLT, M6X 18 PLATED 2 2 2 2

9 1 22217-080000 WASHER, SPRING 8 4 4 4 4

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30

Fig.41. THERMOSTAT

H—FZFy b
Fig-4 l THERMOSTAT

REFER TD FIO

0CF10-M50602 Fig.41

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1  128690-49530 COVER, THERMOSTAT 1
1-1 1  124101-49530 COVER, THERMOSTAT 1 1 S
(E=E04946)
2 1  129350-49540 GASKET 1
2-1 1 124736-49540 GASKET 1 1 S
(E=EXXX)
3 1 121750-49800 THERMOSTAT 1 1
4 1 127610-91350 SWITCH, 95 1 1
5 1 23873-030000 PLUG, R03 1 Z
(E=EXXX)
6 1 26106-080302 BOLT, M8X 30 PLATED 1 1
7 1 26106-080652 BOLT, M8X 65 PLATED 1 1

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30 0CF10-M50602 Fig.42

Fig.42. COOLING SEA WATER LINE(OPTIONAL) (=sou orsensoc
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128170-49080 PIPE, WATER 1
1-1 1 128170-49081 PIPE, WATER 2 1 N
PTIONAL) (D=E00212)
2 1  23000-022000 CLAMP, 22 2
2-1 1  23000-022000 CLAMP, 22 2 1 K
(D=E00212)
3 1 23000-025000 CLAMP, 25 2 1 5
4 1 124223-49050 PIPE, WATER 2
5 1 128291-49250 JOINT 1
IGMIDVE 6 1 128271-49450 TUBE, PROTECT 1
7 1 121750-59890 BAND, 140 1

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30

Fig.43. FUEL INJECTION PUMP

24
|
2623

—21—
194 ¢

.

[ON PUMP

REFER TO FI5.3 4

0CF10-M50602 Fig.43

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 728374-51100 PUMP ASSY, INJECTION 1 1 1 1
1-1 1 728374-51101 PUMP ASSY, INJECTION 1 1 1 1 1 1 N
(A=E13959) (C=E00394) (D=E01583) (E=E13924)
3 2 128170-51101 PLUNGER ASSY 3 3 3 3 3 3
6 2 124950-51270 GASKET 3 3 3 3 3 3
7 2 128170-51300 VALVE ASSY, DELIVERY 3 3 3 3
7-1 2 105500-51300 VALVE ASSY, DELIVERY 3 3 3 3 3 3 N
(A=E13959) (C=E00394) (D=E01583) (E=E13924)
10 2  124550-51350 GASKET, DELIVERY 3 3 3 3 3 3
11 2 124550-51320 SPRING, DELIVERY 3 3 3 3 3 3
12 2 124550-51341 HOLDER, DELIVERY L43 3 3 3 3 3 3
13 2  124550-51370 O-RING 3 3 3 3 3 3
14 2 124950-51510 PINION 3 3 3 3 3 3
15 2 124950-51190 SPRING, PLUNGER 3 3 3 3 3 3
16 2 174307-51170 RETAINER, SPRING A 3 3 3 3 3 3
17 2 174307-51181 RETAINER, SPRING B 3 3 3 3 3 3
18 2 124550-51200 TAPPET 3 3 3 3 3 3
19 3 111100-51220 ROLLER, TAPPET 3 3 3 3 3 3
21 3 174100-54120 PIN 3 3 3 3 3 3
22 2 174307-51700 SHIM SET 3 3 3 3 3 3
23 2 103854-51251 PIN, PLUNGER 1 1 1 1 1 1
24 2  121450-51500 RACK, CONTROL 1 1 1 1 1 1
25 3  121450-51550 PIN 1 1 1 1 1 1
26 3  124550-51590 RETAINER 1 1 1 1 1 1
28 2 124950-51640 PLATE ASSY, ADJUST 2 2 2 2 2 2
29 3 124950-51670 PIN 2 2 2 2 2 2
30 2 124220-51890 RIVET 2 2 2 2 2 2
31 2 103854-51660 SCREW 2 2 2 2 2 2
32 2 22117-050000 WASHER, 5 2 2 2 2 z
(A=EXXX) (C=EXXX) (D=EXXX) (E=EXXX)
33 2 22217-050000 WASHER, SPRING 5 2 2 2 2 Z
(A=EXXX) (C=EXXX) (D=EXXX) (E=EXXX)
34 2  26587-050102 SCREW, M5X10 2 2 2 2
34-1 2  26033-050102 SCREW, M5X10 2 2 2 2 2 2 N
(A=EXXX) (C=EXXX) (D=EXXX) (E=EXXX)
35 2 124950-51450 PIECE, GUIDE 3 3 3 3 3 3
36 2 121150-51460 PIN, GUIDE 1 1 1 1 1 1
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0CF10-M50602 3GM30

O0CF10-M50602 Fig.44

; (A)=3GM30 (D)=3GM30C
Fig.44. FUEL FEED PUMP (6)=3aM3IOVE (£)-30M30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
. 1 1 121520-01850 GASKET 1 1 1 1
Ei 44 ’?&ﬂj N it i\'_'{ 7 1-1 1 121520-01851 GASKET 1 1 1 1 1 1 N
g FUEL FEED PUMP (A=E10103) (C=E00309) (D=E01060) (E=E10104)
2 1 129301-52020 PUMP ASSY, FUEL FEED 11 1 1 1 1
3 1 104264-59030 JOINT, PIPE 8 1 1 1 1 1 1
4 1 105582-59150 BOLT, PIPE JOINT 1 1 1 1 1 1
5 1  23414-080000 GASKET, 8X1.0 2 2 2 2 2 2
6 1 26013-060162 BOLT, M6X 16 2 2 2 2 2 2

P 4 - BT
CTLINDER BLOCK

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30 O0CF10-M50602 Fig.45

; (A)=3GM30 (D)=3GM30C
Fig.45. FUEL INJECTION VALVE (=sou orses0C
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |

A B € O E @

1 1 728170-53100  VALVE ASSY,INJECTION 3 3 3 3 3 3
4 5 PR St 2 2 124770-53000  VALVE ASSY,INJECTION 3 3 3 3 3 3

Fig. FUEL INJECTION VALVE 5 2 128170-53080  NUT, NOZZLE 3 3 3 3 3 3
7 2 113200-53110  SPINDLE, INTER 3 3 3 3 3 3

8 2 104211-53120  SPRING, NOZZLE 3 3 3 3 3 3

9 2 113200-53120  RETAINER, SPRING 3 3 3 3 3 3

10 2 11025053150  PLATE ASSY, ADJUST 3 3 3 3 3 3

1 2 10385453180  RETAINER, SPRING 3 3 3 3 3 3

12 2 172100-53200 GASKET 3 3 3 3 3 3

% {
FY ey EA
- CYLINCER uaﬂj

YRS izt
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0CF10-M50602 3GM30 O0CF10-M50602 Fig.46

; (A)=3GM30 (D)=3GM30C
Fig.46. FUEL STRAINER (=sou orses0C
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |

A ® €©) O E ©

1 1 124790-55601  STRAINER ASSY, FUEL 1 1 1 1 1 1

4 i 4 5 3 2 10450055710  ELEMENT 11 1 1 1 1

Fig. 6 F ij E L STRAINER 4 2 12137055730  CUP, STRAINER 1 1 1 1 1 1

5 2 110250-55610  RING, RETAINING 1 1 1 1 1 1

— - — 6 2 24341-000440  O-RING, 1AS44.0 1 1 1 1 1 1
7 2 10172055750 PLUG, 6 1 1 1 1 1 1

8 2 23418-060000 GASKET, 6X1.0 1 1 1 1 1 1

9 2 135210-51900 PLUG 1 1 1 1 1 1

10 2 23414-080012  GASKET, 8X1.0 1 1 1 1 1 1

11 1 26013-060162  BOLT, M6X 16 2 2 2 2 2 2

SRR izt
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0CF10-M50602 3GM30 0CF10-M50602 Fig.47

Fig.47. FUEL INJECTION LINE BaoMOOVE BraoMaor
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A (B (©) () () (F)

128370-59810 PIPE ASSY, INJECTION 1
128370-59820 PIPE ASSY, INJECTION

128370-59830 PIPE ASSY, INJECTION

123372-59100 RETAINER, PIPE
121450-59850 BRACKET
121250-59860 BRACKET

26106-060122 BOLT, M6X 12 PLATED
121465-59950 BOLT, M6X16

o N oA N R
L T S N S N TR
N N P S =
N N P S =
A NR RLRNER PR
N N P TR

REFER T Fio 40
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0CF10-M50602 3GM30 0CF10-M50602 Fig.48

; (A)=3GM30 (D)=3GM30C
Fig.48. FUEL INJECTION LINE (=sou orses0C
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |

A ® € O E @

128390-59810 PIPE ASSY, INJECTION
128390-59820 PIPE ASSY, INJECTION
128390-59830 PIPE ASSY, INJECTION

BRSNS T
Fig-48 FUEL [HJECTION PIPE

123372-59100 RETAINER, PIPE
121250-59860 BRACKET
26106-060162 BOLT, M6X 16 PLATED

o bh|lwNER
N N
AR Nk PR
AR NP PR
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0CF10-M50602 3GM30

Fig.49. FUEL LINE

=/C NEWS Noi“00F5062—q
PLEL | SHED. 2630./1°

0CF10-M50602 Fig.49

aGM34Q
3GM3OVE

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1  124450-39240 RETAINER, PIPE 1 1 1 1
2 1 128370-59010 PIPE ASSY, FUEL 1 1 1 1
2-1 1 119173-59120 PIPE, FUEL 1 1 S
(A=*1997.01) (B=*1997.01)
3 1 23857-060000 BOLT, JOINT 6 2 2 2 2
4 1 104884-59170 GASKET 1 1 1 1
5 1 128370-59081 PIPE ASSY, FUEL 1 1 1 1
10 1 105582-59150 BOLT, PIPE JOINT 1 1 1 1
11 1 103854-59191 BOLT ASSY, JOINT M12 1 1 1 1
12 2 103854-59201 BOLT, PIPE JOINT M12 1 1 1 1
13 2 124060-59380 PLUG, 6 1 1 1 1
14 2  22190-060002 WASHER, SEAL 6 1 1 1 1
15 1 22117-080000 WASHER, 8 1 1 1 1 z
(A=*1997.01) (B=*1997.01) (C=*1997.01) (D=+*1997.01)
16 1  23414-080000 GASKET, 8X1.0 1 1 1 1
16-1 1 22190-080002 WASHER, SEAL 6 1 1 1 1 N
(A=*2000.03) (B=*2000.03) (C=*2000.03) (D=*2000.03)
17 1  23414-120000 GASKET, 12X1.0 4 4 4 4
17-1 1 22190-120002 WASHER, SEAL 12 4 4 4 4 N
(A=*2000.03) (B=*2000.03) (C=*2000.03) (D=+2000.03)
18 1  23414-120000 GASKET, 12X1.0 2 2 2 2
18-1 1 22190-120002 WASHER, SEAL 12 2 2 2 2 N
(A=*2000.03) (B=*2000.03) (C=*2000.03) (D=+2000.03)
19 1  194440-51620 CLAMP 1 1
(A=*1997.01) (B=*1997.01)
20 1 104264-59020 JOINT 1 1
(A=*1997.01) (B=*1997.01)
21 1 104264-59020 JOINT 1 1
(A=*1997.01) (B=*1997.01)
22 1 128377-59550 PIPE ASSY, FUEL 1 1
(A=*1997.01) (B=*1997.01)
24 1 128296-59940 VALVE ASSY, CHECK 1 1
(A=*1997.01) (B=*1997.01)
25 1  23000-016000 CLAMP, 16 2 2
(A=*1997.01) (B=*1997.01)
26 1 22190-120002 WASHER, SEAL 12 4 4
(A=*1997.01) (B=*1997.01)
27 1  23857-060000 BOLT, JOINT 6 1 1
(A=*1997.01) (B=*1997.01)

YRS izt
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0CF10-M50602 3GM30 0CF10-M50602 Fig.50

Fig.50. FUEL LINE(3GM30F/FVE) (=sou (rsousoc
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
=y 1 1  124450-39240 RETAINER, PIPE 1 1

|=E_N EWS No:¥3IFES E-a'—'2|

2UBL SUED 2050711 2 1 128390-59010  PIPE ASSY, FUEL 1 1
5 wEN17 (3GM30F/FVE) 2.1 1 119173-59120  PIPE, FUEL 1 1 s
Fig. FUEL PIPE (3GM30F/FYE} (E=*1997.01) (F=+1997.01)
3 1 23857-060000  BOLT, JOINT 6 2 2
4 1 104884-59170  GASKET 1 1
5 1 128370-59081  PIPE ASSY, FUEL 1 1
10 1  105582-59150  BOLT, PIPE JOINT 1 1
AEFER TO Fig d4 1 1  103854-59191  BOLT ASSY, JOINT M12 11
4 \, 12 2 103854-59201  BOLT, PIPE JOINT M12 1 1
30N 13 2 12406059380  PLUG, 6 1 1
3 &;»\\ p 14 2 22190-060002 WASHER, SEAL 6 11
5‘ >«@v'“) i 15 1 23414-080000 GASKET, 8X1.0 1 1
S—16 /@?‘J &\ 15-1 1 22190-080002 WASHER, SEAL 6 1 1 N
14 ; D% > (E=*2000.03) (F=*2000.03)
16 1 23414-120000  GASKET, 12X1.0 4 4
18 oo 16-1 1 22190-120002  WASHER, SEAL 12 4 4 N
?7 i 5 15 (E=*2000.03) (F=*2000.03)

12

17 1 23414-120000 GASKET, 12X1.0 2 2
17-1 1 22190-120002 WASHER, SEAL 12 2 2 N
(E=*2000.03) (F=*2000.03)
18 1 194440-51620 CLAMP 1 1 W
(E=*1997.01) (F=*1997.01)
19 1 104264-59020 JOINT 1 1 W
(E=*1997.01) (F=*1997.01)
20 1 104264-59020 JOINT 1 1 W
(E=*1997.01) (F=*1997.01)
21 1 128377-59550 PIPE ASSY, FUEL 1 1
2. AEFER o Fig. 45 (E=*1997.01) (F=*1997.01)
22 1 128296-59900 JOINT 1 1
RECER TO Sig. 49 (E=*1997.01) (F=*1997.01)
23 1 128296-59940 VALVE ASSY, CHECK 1 1
(E=*1997.01) (F=*1997.01)
24 1  23000-016000 CLAMP, 16 2 2
(E=*1997.01) (F=*1997.01)
2 25 1 22190-120002 WASHER, SEAL 12 4 4
(E=*1997.01) (F=*1997.01)
[=F3 26 1  23857-060000 BOLT, JOINT 6 1 1
FREVIQUS (E=*1997.01) (F=*1997.01)
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0CF10-M50602 3GM30 0CF10-M50602 Fig.51

: (A)=3GM30 (D)=3GM30C
Fig.51. FUEL RETURN LINE (6)-aaMaOVE (£)-30M30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |

A (B (©) O (E ¢
. 1 1  128370-59500  PIPE ASSY, RETURN 1 1 1 1 1 1
- 5 'I MERE LA c 4 2 103288-39170  JOINT, PIPE 101 1 1 1 1
g FUEL RETURN PIP 5 2 124450-39180  JOINT, PIPE 101 1 1 1 1
6 2 12479059530  JOINT 1 1 1 1 1 1
7 1 101147-59810  BOLT, PIPE JOINT M8 3 3 3 3 3 3
8 1 23414-080000 GASKET, 8X1.0 6 6 6 6 6 6

YRS izt
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0CF10-M50602 3GM30 0CF10-M50602 Fig.52

H A)=3GM30 D)=3GM30C
Fig.52. GOVERNOR DRIVING (om0 (O)=3crac
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O () (A
£+ B8 1 1 104211-42130  PIECE, DISTANCE 1 1 1 1 1 1
OVERNOR EQUIPHENT 2 1 171016-61100  WEIGHT, GOVERNOR 1 1 1 1
2-1 1 771016-61620 WEIGHT ASSY,GOVERNOR 1 1 1 1 1 1 N
(A=*1982.07) (C=*1982.07) (D=*1982.07) (E=*1982.07)
4 2 104200-61200  WEIGHT, GOVERNOR 3 3 3 3 3 3
5 2 121575-61220  PIN, GOVERNOR WEIGHT 3 3 3 3 3 3
REFER ¥O FiG.24 6 1 721500-61560 LEVER ASSY, GOVERNOR 1 1 1 1 1 1
10 2 22322-030200  PIN, TAPER 3X20 2 2 2 2 2 2
1 2 22351-030012  PIN, SPRING 3.0X12 1 1 1 1 1 1
12 1 121575-61160 LEVER ASSY, CONTROL 1 1 1 1
12-1 1 121575-61161  LEVER ASSY, CONTROL 1 1 1 1 1 1 N

(A=E14187) (C=E00396) (D=E01638) (E=E14136)

15 1 122410-61650 BEARING, FJ-1010W 2 2 2 2 2 2

16 1 121000-61600 SLEEVE, GOVERNOR 1 1 1 1 1 1

17 1 121575-61620 SUPPORT 1 1 1 1 1 1

/(3 i 18 1 121575-61710 BEARING, FNTA-2542 1 1 1 1 1 1

e (FS\ 19 1 121575-61720 COLLAR 1 1 1 1 1 1
- <‘Jﬁ i 20 1 121575-66310 SPRING, STARTING 1 1 1 1 1 1
1918 16 23 21 1 22242-000100 RING, 10 1 1 1 1 1 1

22 1 22312-040080 PIN, PARALLEL M4X 8 2 2 2 2 2 2

23 1 22351-040008 PIN, SPRING 4.0X 8 2 2 2 2 2 2

24 1 26106-060282 BOLT, M6X 28 PLATED 2 2 2 2 2 2

Pl

: -L_'-.f_@ﬁ“k REFER TO FIG3 . 4
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0CF10-M50602 3GM30 0CF10-M50602 Fig.53

; A)=3GM30 D)=3GM30C
Fig.53. CONTROL DEVICE (=sou orses0C
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128270-66010 SPRING, REGULATOR 1 1 1 1 1 1
2 1 121575-66051 HANDLE, REGULATOR 1 1 1 1 1 1
3 1 121000-66090 LEVER ASSY,REGULATOR 1 1 1 1 1 1
6 1 22242-000120 RING, 12 1 1 1 1 1 1
7 1 24311-000090 O-RING, 1AP9.0 1 1 1 1 1 1
8 1 26366-080002 NUT, M8 1 1 1 1 1 1
9 1 121575-66200 SPRING, REGULATOR 1 1 1 1 1 1
8
2

YRS izt
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0CF10-M50602 3GM30

Fig.54. IDLE ADJUSTER

PLARKLFPI9RR
Fi3-54 IDLE ADJUSTER

REFER TDFIG 3 = &

/
@

4l

0CF10-M50602 Fig.54

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM308 (F)=3GM30FVE
No. Lev. Parts No. Description Qty I R
A B © O € ¢

1 1 121575-66800 SCREW 1 1 1 1 1 1

2 1 121575-66850 RETAINER 1 1 1 1 1 1

3 1 26756-060002 NUT, LOCK M6 1 1 1 1 1 1

N:Old s New, Q:0ld 45 New, ROld

izt

=
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0CF10-M50602 3GM30

Fig.55. FUEL CONTROL DEVICE

REFER TO FK33 , 4

b4 1312 13

0CF10-M50602 Fig.55

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128270-66550 LIMITER ASSY, FUEL 1 1 1 1 1 1
6 1 121575-66800 SCREW 1 1 1 1 1 1
7 1 128170-66870 NUT, CAP M6 1 1 1 1 1 1
8 1 128170-66880 NUT, CAP M12 1 1 1 1 1 1
9 1 22451-100000 WIRE, 1.0 1 1 1 1 1 1
10 1 23414-060000 GASKET, 6X1.0 2 2 2 2 2 2
11 1 26756-060002 NUT, LOCK M6 1 1 1 1 1 1
12 1 128170-66890 NUT, M12 1 1 1 1 1 1
13 1  43400-500450 SEAL WASHER 12S 2 2 2 2 2 2
14 1 135210-61090 LEAD 1 1 1 1 1 1
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0CF10-M50602 3GM30

Fig.56. ENGINE STOP DEVICE

. BRI E
F’g-56 ENGINE STI_UP DEYICE

REFER TO FIG3 , 4
5 7812

0CF10-M50602 Fig.56

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE

No. Lev. Parts No. Description Qty |

A B (©) O (E) F

1 1 121575-66510 LEVER ASSY, STOP 1 1 1 1

3 2 104211-03770 RETAINER 1 1 1 1

4 1  124250-03640 SCREW 1 1 1 1

5 1 121575-66550 CAM 1 1 1 1

6 1 121575-66580 SPRING, RETURN 1 1 1 1

7 1 22117-060000 WASHER, 6 1 1 1 1

8 1 22217-060000 WASHER, SPRING 6 1 1 1 1

9 1 22322-030160 PIN, TAPER 3X16 1 1 1 1

10 1  24311-000070 O-RING, 1AP7.0 1 1 1 1

11 1 26557-050122 SCREW, M5X12 1 1 1 1

12 1 26716-060002 NUT, M6 1 1 1 1

13 1 26756-050002 NUT, LOCK M5 1 1 1 1

YRS
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0CF10-M50602 3GM30

Fig.57. SPEED REMOTE CONTROL

Fig. 5 7

AE—-FKUE3
SPEED REMOTE CONTROL

0CF10-M50602 Fig.57

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 105311-67100 BRACKET, CABLE 1 1 1 1 1 1
2 1  41710-000410 CLAMP 1 1 1 1 1 1
3 1 105311-67200 RETAINER ASSY 1 1 1 1 1 1
7 2 22242-000100 RING, 10 1 1 1 1 1 1
8 1 121575-67580 BRACKET, CABLE 1 1 1 1
8-1 1 121575-67581 BRACKET, CABLE 1 1 1 1 1 1 N
(A=E14020) (C=E00396) (D=E01583) (E=E14015)
9 1 22414-250150 PIN, COTTER 2.5X15
9-1 1  22360-080000 SNAP PIN 8 1 1 1 1 1 1 N
(A=E09572) (C=E00292) (D=E01006) (E=E09571)
10 1 26106-060102 BOLT, M6X 10 PLATED 2 2 2 2 2 2
11 1 26106-060122 BOLT, M6X 12 PLATED 1 1 1 1 1 1
12 1 26557-050122 SCREW, M5X12 2 2 2 2 2 2
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0CF10-M50602 3GM30 0CF10-M50602 Fig.58

; (A)=3GM30 (D)=3GM30C
F|958 HAND START (B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128170-76790 HANDLE, STARTING 1 1 1

NYRAR— b
Fig.58 HAND START

YRS izt
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0CF10-M50602 3GM30 0CF10-M50602 Fig.59

; (A)=3GM30 (D)=3GM30C
Fig.59. STARTING MOTOR (6)=3aM3IOVE (£)-30M30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |

A B (©) O (E) F

—~ . 1 1 128170-77010 STARTER, S114-303 1 1 1 1 1 1

Ei 5 9 éTQAE;;JG/gC?TOg 2 1  124550-77030 COVER, TERMINAL 1 1 1 1 1 1

g 3 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1 1

4 1 26106-100302 BOLT, M10X 30 PLATED 2 2 2 2 2 2

5 1 26756-080002 NUT, LOCK M8 1 1 1 1 1 1

REFER TO FIG.B, 7

12— UG FeR
COMPOMENT PARTS REFER TO Fig FiDx
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0CF10-M50602 3GM30 0CF10-M50602 Fig.60

; A)=3GM30 D)=3GM30C
Flg .60. GENERATOR EB;:SGMBOVE EE;:SGM3OF
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F

SrdL—4 1 1 129772-77200 GENERATOR(12V-55A) 1 1 1 1
Flg 60 GENERATOR 2 1 128271-77330 ADJUSTER 1 1 1 1
3 1 128670-77350 V-BELT, A31 1 1 1 1
4 1 26106-080302 BOLT, M8X 30 PLATED 1 1 1 1
5 5 1 128271-77340 BOLT, M8X120 1 1 1 1
6 1 2 2 2 2
7 1 1 1

26366-080002 NUT, M8
1 26106-100162 BOLT, M10X 16 PLATED z
/] (A=EXXX) (C=EXXX) (D=EXXX)

A wt—st- PG F1OM
COMPOMENT PAATS: REFEA TO Fig 1

i A i L
FA¥% 10 GEARS HOUSING

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30

0CF10-M50602 Fig.61

H A)=3GM30 D)=3GM30C
Flg .61. GENERATOR EB;:SGMSOVE EE;:SGM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A (B (©) () () (F)
1 1 12977277200 GENERATOR(12V-55A) 1 1
. 6 'l Yrpl—7 2 1 128271-77330  ADJUSTER 101
Fig. GENERATOR 3 1 124732-42290  V-BELT, AX37 11
4 1  26106-080302  BOLT, M8X 30 PLATED 11
5 5 1 12827177340  BOLT, M8X120 1 1
REFER 10 Fid 34 6 1 26366-080002  NUT, M8 2 2
7 1 26106-100162  BOLT, M10X 16 PLATED 1 z

(E=EXXX)

=t =3 FiG T T M
COMPOWENT PARTS: REFEA T8 Fe T

= AICHR{F
FIX T0 SEARS HOUSING

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30 0CF10-M50602 Fig.62

; A)=3GM30 D)=3GM30C
Fig.62. BATTERY SWITCH (=sou orses0C
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
I TFYRL T 1 1 123310-77640 SWITCH, BATTERY 1 1 1 1 1 1
Fig 62 BATTERY SWiTCH 2 1 22724-800380  SCREW, 8.0X38 2 2 2 2 2 2

Remarks
1)OPTIONAL FOR 3GM30,3GM30VE,3GM30C, - ’ — .
3GM30F & 3GM30FVE N:Old = New, (:0ld 105 New. R:Old %15 Mew, $:01d 555 New, W:Add. Z:Discontinued. Finterchangeable by set. K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30

Fig.63. WIRE HARNESS

0CF10-M50602 Fig.63

TAPAmF R
WIRE HARNESS

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128270-77921 HARNESS, WIRE 1 1 1 1
1-1 1 128271-77920 HARNESS, WIRE 1 1 1 1 S
(A=E14020) (C=E00396) (D=E01583) (E=E14015)
1-2 1 128271-77921 HARNESS, WIRE 1 1 1 1 1 1 N
(A=E14187) (C=E00396) (D=E01643) (E=E14181)
2 2  46150-003680 FUSE 30A 1 1 1 1 1 1
3 1 124770-77940 PROTECTOR 1 1 1 1 1 1
4 1 124070-77950 CLAMP 1 1 1 1 1 1
5 1 26106-080142 BOLT, M8X 14 PLATED 1 1 1 1 1 1
6 1 128170-77500 CORD, EXTENSION 3000 1 1 1 1
6-1 1 128391-77700 HARNESS, WIRE 1 1 1 1 1 1 S
(A=E14020) (C=E00396) (D=E01583) (E=E14015)

YRS

N:Old s New, Q:0ld 45 New, ROld

izt

=

New, 5:01d —‘%New, WiAdd, Z:Discontinued, Filmerchangeable by set, Ki'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30

Fig.64. CLUTCH

Figbd O TvF

CHEBEASAMRBLTWES A,

0CF10-M50602 Fig.64

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128371-81010 CLUTCH ASSY, 2.36 1 1 1
1-1 1 128374-81110 CLUTCH ASSY, 2.36 1 1 1 N
(A=E01888) (C=E00146) (E=E01888)
2 1 128371-81020 CLUTCH ASSY, I=2.61 1 1 1
2-1 1 128374-81120 CLUTCH ASSY, I=2.61 1 1 1 N
(A=E01888) (C=E00146) (E=E01888)
3 1 128371-81030 CLUTCH ASSY, 1=3.20 1 1
3-1 1 128374-81130 CLUTCH ASSY, 1=3.20 1 1 N
(A=E01888) (E=E01888)
4 1 128371-81050 DISK, DAMPER D170 1 1 1
4-1 1 177070-03501 DISK, DAMPER D170 1 1 1 1 1 N
(A=E11483) (C=E00343) (E=E11458)
5 1 26013-080142 BOLT, M8X 14 6 6 6 6 6
6 1 26106-080282 BOLT, M8X 28 PLATED 8 8 8
6-1 1 26106-080502 BOLT, M8X 50 PLATED 8 S
(C=E00109)
6-2 1 26106-080282 BOLT, M8X 28 PLATED 8 S
(C=E00146)
7 1 128171-81150 SPACER, CLUTCH 1 W
(C=E00109)
7-1 1 128171-81150 SPACER, CLUTCH 1 Z
(C=E00146)
8 1 128374-81310 CLUTCH ASSY, 2.36 1 1
9 1 128374-81320 CLUTCH ASSY, I=2.61 1 1
10 1 128374-81330 CLUTCH ASSY, 1=3.20 1 1

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30 0CF10-M50602 Fig.65

; A)=3GM30 D)=3GM30C
F|965 DUMPER DISK EB;:SGMBOVE EE;:SGM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128371-81050 DISK, DAMPER D170 1
AL R ] 11 1 177070-03501  DISK, DAMPER D170 1 N
Fig. 65 DUMPER DISK (D=E01177)
2 1 26013-080142 BOLT, M8X 14 6

REFER TO FIG.24

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30

Fig.66. TAPER COUPLING

Fig. 66

LA AR
TAPER COUPLING

0CF10-M50602 Fig.66

(A)=3GM30 (D)=3GM30C

(B)=3GM30VE (E)=3GM30F

(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty I R

A B (©) O (E) F
1 1  48110-028063 COUPLING, TAPER 28 1 1 1 1
1-1 1  48110-025063 COUPLING, TAPER 25 1 N
(C=E00364)

2 1 48110-032411 SCREW 1 1 1 1
3 1 26756-080002 NUT, LOCK M8 1 1 1 1
4 1 26106-100322 BOLT, M10X 32 PLATED 4 4 4 1
5 1 26706-100002 NUT, M10 4 4 4 1

Remarks
1)OPTIONAL FOR 3GM30 & 3GM30VE

YRS

N:Old s New, Q:0ld 45 New, ROld

izt

=

New, 5:01d —‘%New, WiAdd, Z:Discontinued, Filmerchangeable by set, Ki'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30 0CF10-M50602 Fig.67

] (A)=3GM30 (D)=3GM30C
Fig.67. CLUTCH REMOTE CONTROL (=sou orses0C
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |

A ® €©) O E ©

128170-86300 BRACKET, CABLE
26106-060142 BOLT, M6X 14 PLATED

) 67 2ovFUEQAL
Fig. CLUTCH REMOTE CONTROL 41710-000410  CLAMP

121574-86320 RETAINER
26557-050122 SCREW, M5X12
22212-050000 WASHER 5

o bh|lwNER
N N
NN RPN R
NN RPN R
NN RPN R
NN RPN R
NN RPN R

REFER TO FIG.E

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30

Fig.68. PANEL(A-TYPE)

= 08
w%// /—W\D//\Q l

-

sHEg (A% 4 )
PANEL (A-TYPE)

0CF10-M50602 Fig.68

Pl

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128270-91001 PANEL ASSY 1 1 1 1 1
2 2 128270-91010 BODY, PANEL 1 1 1 1 1
3 2 128270-91020 GASKET 1 1 1 1 1
4 2 128270-91031 HARNESS, WIRE 1 1 1 1 1
5 2 128270-91040 LAMP, PILOT 3 3 3 3 3
6 3  46150-001110 BULB(12V3W/G11.BA9S) 3 3 3 3 3
7 2 128270-91230 COVER, BLIND 1 1 1 1 1
8 2 124070-91250 SWITCH, KEY 1 1 1 1 1
9 3 124070-91290 KEY, SWITCH 1 1 1 1 1
10 3 26716-050002 NUT, M5 4 4 4 4 4
11 3 22217-050000 WASHER, SPRING 5 4 4 4 4 4
12 2 124070-91300 SWITCH 1 1 1 1 1
13 2 128270-91350 BUZZER, ALARM 1 1 1 1 1
14 2 128270-91360 GASKET 1 1 1 1 1
15 2 128170-91810 SCREW, M5X35 4 4 4 4 4
16 2 128170-91820 WASHER, 5 4 4 4 4 4
17 2 128170-91830 NUT, M5 4 4 4 4 4
18 1 128391-77860 HARNESS ASSY, WIRE 1 1 1 1 1 W
(A=E14020) (C=E00396) (E=E14015)

Remarks
1)OPTIONAL FOR 3GM30,3GM30VE,3GM30F,
3GM30FVE

YRS

N:Old s New, Q:0ld 45 New, ROld

izt

=

New, 5:01d —‘%New, WiAdd, Z:Discontinued, Filmerchangeable by set, Ki'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30 O0CF10-M50602 Fig.69

1 A)=3GM30 D)=3GM30C
Flg-69- TOOL EB;:SGMBOVE EE;:SGM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |

A (B (©) O (E ¢

1 1 704507-92100 BOXASSY, TOOL 1 1 1 1 1 1

) 69 ra 3 2 28110-100130  SPANNER, 10X13 11 1 1 1 1

Fig. TOOL 4 2 28110120140  SPANNER, 12X14 101 1 1 1 1

5 2 28110-170190  SPANNER, 17X19 1 1 1 1 1 1

6 2 28110-220240  SPANNER, 22X24 101 1 1 1 1

7 2 10420092350 DRIVER, SCREW 1 01 1 1 1 1

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30

Fig.70. STARTING MOTOR COMPONENT PART

re 70

AP=F 1w FRB=G A W F—1\—"
STARTING MOTOR COMPONENT PART

z
°

Lev. Parts No.

(A)=3GM30
(B)=3GM30VE
(C)=3GM30B

Description

(A

(B)

0CF10-M50602 Fig.70

(D)=3GM30C
(E)=3GM30F
(F)=3GM30FVE

Qty |
© ® B ¢

1 1 128170-77010 STARTER, S114-303 1 1 1 1 1 1
2 2 X211451005 ARMATURE 1 1 1 1 1 1
3 2 X21148110 WASHER SET, THRUST 1 1 1 1 1 1
4 2 X21147155 STOPPER SET, PINION 1 1 1 1 1 1
5 2 X211462101 COIL ASSY, FIELD 1 1 1 1 1 1
6 3 X21143215 SCREW, CORE 4 4 4 4 4 4
7 3 X21145312 BRUSH, + 2 2 2 2 2 2
8 2 X211413005 COVER ASSY 1 1 1 1 1 1
9 3 X21145352 METAL 1 1 1 1 1 1
10 2 X211433101 HOLDER 1 1 1 1 1 1
11 3 X21148313 BRUSH (-) 2 2 2 2 2 2
12 3 X2114314 SPRING 4 4 4 4 4 4
13 2 X21144454 PLATE 1 1 1 1 1 1
14 2 X211415006 PINION ASSY 1 1 1 1 1 1
15 2 X211476503 CASE ASSY 1 1 1 1 1 1
16 3 X21144661 METAL, GEAR CASE 1 1 1 1 1 1
17 2 X21146963 COVER 1 1 1 1 1 1
18 2 X21149652 LEVER SET, SHIFT 1 1 1 1 1 1
19 2 X211447009 SWITCH 1 1 1 1 1 1
20 2 X21148852 BOLT, THROUGH 2 2 2 2 2 2
21 2 X21142835 SCREW SET 2 2 2 2 2 2
22 2 X21145866 BOLT 2 2 2 2 2 2

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30

Fig.71. GENERATOR COMPONENT PART

Fige Z 1 Genirilo

e T AT
OMPOKENT PART

0CF10-M50602 Fig.71

19

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 129772-77200 GENERATOR(12V-55A) 1 1 1 1 1 1
2 2 XL15571001 ROTOR ASSY 1 1 1 1 1 1
3 3  X6201SD BALL BEARING 1 1 1 1 1 1
4 2 XL15542001 STATOR ASSY 1 1 1 1 1 1
5 2 XL15553002 COVER ASSY, REAR 1 1 1 1 1 1
6 3  XL22553012 COVER, REAR 1 1 1 1 1 1
7 3  XL1556315 REGULATOR ASSY,BRUSH 1 1 1 1 1 1
8 4 XL2255330 BRUSH ASSY 1 1 1 1 1 1
9 4 XL12013262 BRUSH 2 2 2 2 2 2
10 4  XTR1zZ63 REGULATOR 1 1 1 1 1 1
11 4 XL2251318 CONDENCER ASSY 1 1 1 1 1 1
12 4  XL13513134 BOLT M5 2 2 2 2 2 2
13 3 XL2253320 DIODE ASSY 1 1 1 1 1 1
14 2 XL2253400 FRONT COVER ASSY 1 1 1 1 1 1
15 3 XL15014042 BEARING RETAINER 1 1 1 1 1 1
16 3 X6203BM BALL BEARING 1 1 1 1 1 1
17 2  XL22555001 PULLEY ASSY 1 1 1 1
17-1 2  XL1557500 PULLEY ASSY 1 1 1 1 1 1 N
(A=E06576) (C=E00254) (D=E00686) (E=E06565)
18 2 XL15018015 BOLT, THROUGH 4 4 4 4 4 4
19 2  XL1501810 NUT ASSY, PULLEY 1 1 1 1 1 1
20 2 XL15028001 SCREW ASSY 1 1 1 1 1 1

Remarks
2) NOT ILLUSTRATED

YRS

N:Old s New, Q:0ld 45 New, ROld

izt

=

New, 5:01d —‘%New, WiAdd, Z:Discontinued, Filmerchangeable by set, Ki'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30

0CF10-M50602 Fig.72

Fig.72. MIXING ELBOW(OPTIONAL) (=sou (rsousoc
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty
A B (©) O (E) F
-~ ‘-. N ' .;» - 1 1 124070-13520 ELBOW 1 1 1 1
Flg 72 ':?l I/NE' LIB}gﬁ'(;;)— TI D/NEA {3) 3 2 124070-13300 ELBOW, PT3/8 1 1 1 1
4 2  27233-250000 PLUG, 25 1 1 1 1
5 1 104214-13580 JOINT 1 1 1 1
6 1 128370-49250 PIPE, WATER 1 1 1 1
7 1  23000-025000 CLAMP, 25 2 2 2 2
8 1 128370-13610 ELBOW 1 1 1 1
9 1 26116-080402 BOLT, M8X 40 PLATED 2 2 2
9-1 1 26203-080452 BOLT, M8X 45 PLATED 2 2 2 2
(A=E01538) (C=E00133) (D=E00212)
10 1 26116-080602 BOLT, M8X 60 PLATED 2 2 2
10-1 1 26203-080652 BOLT, M8X 65 PLATED 2 2 2 2
(A=E01538) (C=E00133) (D=E00212)
11 1 128370-13230 GASKET 1 1 1
(A=E01538) (C=E00133) (D=E00212)
11-1 1 128370-13231 GASKET 1 1 1 1
(A=E05446) (C=E00215) (D=E00123)
12 2 121575-49300 JOINT, PIPE 1 1 1 1
(A=E01538) (C=E00133) (D=E00212)
13 2 128370-13220 SPACER 1 1 1 1
(A=E01538) (C=E00133) (D=E00212)
14 1 128370-13200 GASKET 1 1 1
14-1 1 128370-13201 GASKET 1 1 1 1
(A=E11532) (C=E00343) (D=E01203)

N:Old =25 New, Qr:Old !:» Mew, R: Old!:» Mewi, 5:0ld !:uNew W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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0CF10-M50602 3GM30 0CF10-M50602 Fig.73

Fig.73. MIXING ELBOW(OPTIONAL) (=sou orsensoc
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 124070-13520 ELBOW 1 1
3 2 124070-13300 ELBOW, PT3/8 1 1
4 2  27233-250000 PLUG, 25 1 1
5 1 104214-13580 JOINT 1 1
6 1 128690-49250 PIPE, WATER 1 1
7 1  23000-025000 CLAMP, 25 2 2
8 1 128370-13610 ELBOW 1 1
9 1 26203-080402 BOLT, M8X 40 PLATED 2 2
10 1 26203-080602 BOLT, M8X 60 PLATED 2 2
11 1 128370-13200 GASKET 1 w
(E=FROM 1ST)
11-1 1 128370-13201 GASKET 1 1 N

(E=E11515)

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 Fig.74

0CF10-M50602 3GM30
; (A)=3GM30 (D)=3GM30C
Fig.74. LUB.OIL WASTE PUMP(OPTIONAL) oo (D36M0C
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty I R
A B € O E ¢
1 1  28210-000080 PUMP 1 1 1 1 1 1
2 1 128275-39710 PIPE, OIL 1 1 1 1 1 1
3 1 23080-018000 CLAMP, 18 3 3 3 3 3 3
N:OIdL—'P'_»:New. O:OId%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30

Fig.75. ELECTRIC BILGE PUMP(12V)(OP)

F/C NEWS No:YGOF508 2—4|
PUBLTSHED: 20047

T - 7A55EY
MO OR ALEY

Ar L
STRAINER

4r— Tl ASSY

CABLE ASEY

RE LA yFASSY
VACUUM SWITCH ASSY

0CF10-M50602 Fig.75

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty
A B (©) O (E) F
1 1 977782-00122 PUMP(12V), BILGE 1 1 1 1 1 1
2 2 XBP2901200 MOTOR ASSY. 1 1 1 1 1 1
2-1 2  XBP1902200 MOTER ASSY 1 1 1 1 1 1
3 2 XBP1901300 PUMP SET 1 1 1 1 1 1
4 2 XBP1902400 VACUUM SWITCH ASSY 1 1 1 1 1 1
5 2  XBP1905500 CABLE ASSY. 1 1 1 1 1 1
6 2  XBP1902810 STRAINER 1 1 1 1 1 1
7 2  XBP1901820 OUTLET 1 1 1 1 1 1
8 2 XBP1901830 HOSE 1 1 1 1 1 1
9 2  XBP1901910 SPACER 1 1 1 1 1 1
10 2  XBP1901920 CLAMP 1 1 1 1 1 1
11 2 XBP1901950 SCREW SET 1 1 1 1 1 1
12 2 947859-20010 IMPELLER 1 1 1 1 1 1

Bl
8

Lo

ol

(y

1 staFl-- AF—FHE A 0T
10 BATTERY START SWITCH
" o im
I | e onn s
LI VACUUM SWITCH
T YA WITLH
L T 7 ASSY
& e FUMP ASSY
IO

Remarks
(M)MISPRINT:REFER TO THE NEXT ITEM.

YRS

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30 0CF10-M50602 Fig.76

Fig.76. KINGSTON COCK(OPTIONAL) (=sou orsensoc
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |

A ® € O E @

43662-015020 COCK
124223-49050 PIPE, WATER
23000-025000 CLAMP, 25

43666-020951 COVER, STRAINER
22724-800380 SCREW, 8.0X38

aObhlwNR
N =
N N
AR(N PR

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30 0CF10-M50602 Fig.77

1 (A)=3GM30 (D)=3GM30C
F|g .77. FUEL TAN K(OPTIONAL) (B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |

A B (©) O (E) F

. > . 1 1 83213-003012 TANK (30L), FUEL 1 1 1 1 1 1

Fig 77 ﬁl*él? 7 ﬂ IETUjPPT/I ?]Iﬁ.)L} 2 1 124070-59060  PIPE ASSY, FUEL 11 1 1 1 1

! 3 2 124070-59130 PIPE, FUEL 2M 1 1 1 1 1 1

6 2 138603-59380 CAP NUT 1 1 1 1 1 1

7 2 23010-014000 CLAMP, 14 2 2 2 2 2 2

-7 ———P

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30 0CF10-M50602 Fig.78

Fig.78. ENGINE STOP CABLE(OPTIONAL) (=sou orsensoc
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty
A B (©) O (E) F
1 1 104271-67550 CABLE, STOP L=3000 1 1 1 1 1 1

= L,

YRS

N:Old === New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30 0CF10-M50602 Fig.79

Fig.79. TAPER COUPLING(OPTIONAL) (=sou orsensoc
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |

A ® € O E @

1 1  48110-032502 COUPLING, 30 1 1
-,y . . ,
i 79 1$hyTY T (F T A 2 1  48110-032411  SCREW 101
& TAPER GOBPL ING(UPTI NAL) 3 1 26756-080002 NUT, LOCK M8 1 1
4 1 26106-100322 BOLT, M10X 32 PLATED 4 4
5 1 26706-100002 NUT, M10 4 4
6 1 48110-028063 COUPLING, TAPER 28 1 1 W
(E=EXXX)
%
Remarks T o
1)SELECT PART. N:Old =25 New, Qr:Old !:» Mew, R: Old!:» Mewi, 5:0ld !:uNew W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 Fig.80

0CF10-M50602 3GM30
. (A)=3GM30 (D)=3GM30C
Fig.80. COUPLING(OPTIONAL) (6)=3aM3IOVE (£)-30M30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty I R
A B (©) O (E) F
w | . = - 1 1 105583-85900 COUPLING, 22 1 1 1 1
Flg 80 CU PL N-E?E](P;*_T ?ai L-)j) 2 1 26106-100322 BOLT, M10X 32 PLATED 4 4 4 4
3 1 26706-100002 NUT, M10 4 4 4 4

N:Qld =— E» New, (nOld !:» Mew, R: Oldﬂ% Mewi, 5:0ld !:uNew W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 3GM30 0CF10-M50602 Fig.81

Fig.81. STRAIGHT COUPLING(OPTIONAL) E‘B‘;jggmggw gzggmggg
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A (B (©) O (E ¢
. 8 'I Abb=FhauwF Y& Tia) 1 1  45414-500260 COUPLING, 16MM 1 1 1 1
Fig. STRAIGHT COUPLING(OPTIOQRAL) 2 1 26106-100322  BOLT, M10X 32 PLATED 4 4 4 4
3 1 26706-100002  NUT, M10 4 4 4 4

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30 0CF10-M50602 Fig.82

Fig.82. SLIT COUPLING(OPTIONAL) (=sou orsensoc
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |

A ® €©) O E ©

104214-83980 COUPLING
26106-100322 BOLT, M10X 32 PLATED
26450-080282 BOLT, M8X 28

~

AUy bhudywd(FTian)
Fig. 82 SLIT COUPLINGC(OPTIONAL)

RS
RS

1
4
4
4

TS
E N S
E N S

BlW NP

26706-100002 NUT, M10

i it

N:Qld =— E» New, (nOld !:» Mew, R: Old!:» Mewi, 5:0ld !:uNew W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30 0CF10-M50602 Fig.83

Fig.83. SINGLE LEVER CONTROL(OPTIONAL) (=sou orsensoc
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128170-86500 CONTROLLER 1 1 1 1 1 1
2 1 196311-34250 STAND, CONTROLLER 1 1 1 1
2-1 1 41730-000680 HEAD, REMOTE-CONTROL 1 1 1 1 1 1 S
(A=EXXX) (C=EXXX) (D=EXXX) (E=EXXX)
3 1 41710-000380 CABLE L=4000 2 2 2 2 2 2

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30

Fig.84. PANEL(B-TYPE)(OPTIONAL)

0CF10-M50602 Fig.84

%%

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128170-91001 PANEL, INSTRUMENT 1 1 1 1 1 1
2 2 128170-91010 BODY, PANEL 1 1 1 1 1 1
3 2 128170-91020 GASKET 1 1 1 1 1 1
4 2 128170-91031 HARNESS, WIRE 1 1 1 1 1 1
5 3  46150-001110 BULB(12V3W/G11.BA9S) 5 5 5 5 5 5
6 2 128170-91100 TACHOMETER 1 1 1 1 1 1
8 3  26716-050002 NUT, M5 2 2 2 2 2 2
9 3 22217-050000 WASHER, SPRING 5 2 2 2 2 2 2
10 2 124070-91250 SWITCH, KEY 1 1 1 1 1 1
11 3 124070-91290 KEY, SWITCH 1 1 1 1 1 1
12 3 26716-050002 NUT, M5 4 4 4 4 4 4
13 3 22217-050000 WASHER, SPRING 5 4 4 4 4 4 4
14 2 124070-91300 SWITCH 1 1 1 1 1 1
15 2 128170-91310 SWITCH 1 1 1 1 1 1
16 2 104271-91351 BUZZER 1 1 1 1 1 1
17 2 128170-91810 SCREW, M5X35 6 6 6 6 6 6
18 2 128170-91820 WASHER, 5 6 6 6 6 6 6
19 2 128170-91830 NUT, M5 6 6 6 6 6 6
20 1 128170-91160 SENSOR 1 1 1 1 1 1
21 1 128391-77860 HARNESS ASSY, WIRE 1 1 1 1 1 1 W
(A=E14020) (C=E00396) (D=E01583) (E=E14015)

YRS

izt
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0CF10-M50602 3GM30 0CF10-M50602 Fig.85

Fig.85. PANEL(B-TYPE,NEW,0PTIONAL) oo o=sGue
(C)=3GM30B (F)=3GM30FVE
i No. Lev. Parts No. Description Qty |
Fig. INSTRUMENT PANEL (B-TYPE, NEW, OPTIONAL) > 5 128391-91200 METER KIT 1
3 2 129574-91870 HARNESS, WIRE 1
4 2 124617-91980 BULB, 12V-1.7W 6
5 2 119183-91860 WIRE 1
5-1 2 128391-91260 BOX 1
6 2 128391-91860 WIRE 1
7 2 128391-91700 GASKET 1
8 2 129170-91650 COVER 1
9 2 129574-91410 BRACKET, SWITCH 1
10 2 121575-91250 SWITCH, KEY 1
11 2 123482-91291 KEY 1
12 2 104271-91352 BUZZER 1
13 2 129170-91800 SWITCH 1
14 2 129574-91780 CAP, RUBBER 2
15 2 129574-91790 SWITCH 1
16 2 120324-91690 COVER 1
17 2 129170-91810 COVER 1
18 2 128391-91930 PANEL 1
19 2 129574-91620 BEZEL 1
20 2 129574-91420 BRACKET 1
21 2 129574-91720 GASKET 1
22 2 128391-91640 BEZEL 1
23 2 128391-91440 PLATE 1
24 2 128391-91740 GASKET 1
25 2 120324-91610 BEZEL 1
26 2 129574-91710 GASKET 1
27 2 129574-91750 GASKET 1
28 2 129574-91770 KNOB 2
29 2 129574-91650 BEZEL 1
30 2 127692-91410 SCREW 8
31 2 127692-91440 SCREW 4
32 2 127692-91450 SCREW 2
33 2 128391-91850 HARNESS, WIRE 1
34 3  124617-91990 FUSE 1
35 2 127687-91870 BOLT, M6X35 6
36 2 127687-91880 WASHER 6
37 2 129574-91760 COVER 1 W
(C=*1994.01)
o~ 38 1 128391-77700 HARNESS, WIRE 1
bz
38 ?}i 0
\ s
PSS -y s
&"/
Remarks
(1)FOR 3GM30B TYPE NEW PANEL
(E/#00396)
(M)MISPRINT.:REFER TO THE NEXT ITEM. N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Maw, S:Old—‘%New. W:Add. ZDiscontinued. Flnterchangeable by set, K:Q'ty Change
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0CF10-M50602 3GM30

Fig.86. PANEL(A-TYPE)(OPTIONAL)

B (AL ) F T
Fie 8@ FiNeL a1y

X
=
m
-

0CF10-M50602 Fig.86

REFER TO FIGBY

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE

No. Lev. Parts No. Description Qty |

A B (©) O (E) F

1 1 128371-91000 PANEL ASSY 1

2 2 128270-91010 BODY, PANEL 1

3 2 128270-91020 GASKET 1

4 2 128371-91030 HARNESS, WIRE 1

5 2 128270-91040 LAMP, PILOT 4

6 3  46150-001110 BULB(12V3W/G11.BA9S) 4

7 2 124070-91250 SWITCH, KEY 1

8 3  124070-91290 KEY, SWITCH 1

9 3 26716-050002 NUT, M5 4

10 3 22217-050000 WASHER, SPRING 5 4

11 2 124070-91300 SWITCH 1

12 2 128270-91350 BUZZER, ALARM 1

13 2 128270-91360 GASKET 1

14 2 128170-91810 SCREW, M5X35 4

15 2 128170-91820 WASHER, 5 4

16 2 128170-91830 NUT, M5 4

YRS

izt
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0CF10-M50602 3GM30 0CF10-M50602 Fig.87

Fig.87. EXTENSION WIRE(OPTIONAL) (=sou orsensoc
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128170-77500 CORD, EXTENSION 3000 1 1 1 1 1 1

87 IHARTFUYava—F@FTay)
Fig. EXTENSION WIRE(OPTIDNAL)

YRS izt
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0CF10-M50602 3GM30 0CF10-M50602 Fig.88

Fig.88. SPECIAL TOOL(OPTIONAL) (=sou (rsousoc
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |

A ® €©) O E ©

1 1 728270-92400  TOOLASSY, SPECIAL 1 1 1 1 1 1
2 2 124550-35350  WRENCH, FILTER 1 1 1 1 1 1
3 2 101200-92140  TOOL, PISTON&RING 1 1 1 1 1 1
4 2 101104-92180 TOOL, NOZZLE REMOVER 1 1 1 1 1 1
5 2 124085-92210 TOOL, VALVE REMOVER 1 1 1 1 1 1
6 2 124085-92250  TOOL, VALVE GUIDE 1 1 1 1 1 1
7 2 124085-92260  TOOL, PISTON PIN 1 1 1 1 1 1
8 2 124085-92270  TOOL, PIN BUSH 1 1 1 1 1 1
9 2 124085-92400 TOOL, METAL REMOVER 1 1 1 1 1 1
16 3 26716-160002 NUT, M16 2 2 2 2 2 2
17 2 124085-92700  WRENCH 1 1 1 1 1 1
18 2 28110-270300 SPANNER, 27X30 1 1 1 1 1 1
19 2 28150-040000  WRENCH, BAR 4 1 1 1 1 1 1
20 2 28150-050000  WRENCH, BAR 5 1 1 1 1 1 1
21 2 28210-000031 TOOL, VALVE RAPPING 1 1 1 1 1 1
22 2 28210-000070 COMPOUND 1 1 1 1 1 1
23 2 28312-200750 GAUGE, 0.20X75 1 1 1 1 1 1

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
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0CF10-M50602 3GM30

Fig.89. REPAIR PART(OPTIONAL)

Fie 89

AT

REPAIR

p

it
ART (OP

P
7

)
|ONAL

)

0CF10-M50602 Fig.89

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 728374-92500 PARTS KIT, SPARE 1 1 1 1
2 2 128374-01330 GASKET, HEAD 1 1 1
2-1 2 128374-01911 GASKET, HEAD 1 1 1 1 N
(A=E04576) (C=E00202) (D=E00119)
3 2 128370-13200 GASKET 1 1 1
3-1 2 128370-13230 GASKET 1 1 1 S
(A=E01538) (C=E00133) (D=E00212)
3-2 2 128370-13231 GASKET 1 1 1 1 N
(A=E05449) (C=E00215) (D=E00123)
4 2  121450-13250 GASKET 1 1 1
4-1 2  121450-13251 GASKET, MANIFOLD 1 1 1 1 N
(A=E11532) (C=E00343) (D=E01203)
5 2 705311-22500 RING SET, PISTON 3 3 3 3
10 2 124450-35100 FILTER, OIL 1 1 1
10-1 2  119660-35150 FILTER, LUB. OIL 1 1 1 1 N
(A=E11532) (C=E00343) (D=E01203)
10-2 2 119305-35151 FILTER ASSY, D68XL65 1 1 1 1 N
(A=EXXXXX) (B=EXXXXX) (C=EXXXXX) (D=EXXXXX)
11 2 124060-39451 SWITCH, 0.2KG 1 1 1 1
12 2 104211-42070 IMPELLER 1 1 1 1
13 2 105582-49200 THERMOSTAT 1 1 1 1
14 2 128275-91340 SWITCH, 65 1 1 1 1
15 2 124770-53000 VALVE ASSY,INJECTION 3 3 3 3
18 2 104500-55710 ELEMENT 1 1 1 1
19 2 104511-78780 V-BELT, M/19 1 1 1 1
20 2 128670-77350 V-BELT, A31 1 1 1 1
21 2 27210-200300 ZINC, SCREW20X30 3 3 3 3
22 2 46150-003680 FUSE 30A 1 1 1 1
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0CF10-M50602 3GM30

Fig.90. REPAIR PART(OPTIONAL)

0CF10-M50602 Fig.90

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 728391-92500 PARTS KIT, SPARE 1 1
2 2 128374-01330 GASKET, HEAD 1
2-1 2 128374-01911 GASKET, HEAD 1 1 N
(E=E04594)
3 2 128370-13200 GASKET 1
3-1 2 128370-13201 GASKET 1 1 N
(E=E11515)
4 2  121450-13250 GASKET 1
4-1 2 121450-13251 GASKET, MANIFOLD 1 1 N
(E=E11515)
5 2  705311-22500 RING SET, PISTON 3 3
10 2  124450-35100 FILTER, OIL 1
10-1 2 119660-35150 FILTER, LUB. OIL 1 1 R
(E=E11515)
10-2 2  119305-35151 FILTER ASSY, D68XL65 1 1 N
(E=EXXXXX) (F=EXXXXX)
11 2 124060-39451 SWITCH, 0.2KG 1 1
12 2 124223-42091 IMPELLER 1 1
13 2 121750-49800 THERMOSTAT 1 1
14 2 127610-91350 SWITCH, 95 1 1
15 2 124770-53000 VALVE ASSY,INJECTION 3 3
18 2 104500-55710 ELEMENT 1 1
19 2 104511-78780 V-BELT, M/19 1 1
20 2 124732-42290 V-BELT, AX37 1 1
21 2  46150-003680 FUSE 30A 1 1
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0CF10-M50602 3GM30

Fig.91. GASKET SET(OPTIONAL)

0CF10-M50602 Fig.91

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 728374-92600 GASKET SET 1 1 1 1 1 1
2 2 128374-01330 GASKET, HEAD 1 1 1 1
2-1 2 128374-01911 GASKET, HEAD 1 1 1 1 1 1 N
(A=E04576) (C=E00202) (D=E00119) (E=E04594)
3 2 121575-01510 GASKET, GEAR CASE 1 1 1 1
3-1 2 121575-01511 GASKET, GEAR CASE 1 1 1 1 1 1 N
(A=E11532) (C=E00343) (D=E01203) (E=E11515)
4 2 121450-01751 GASKET, OIL SUMP 1 1 1 1 1 1
5 2 121520-01850 GASKET 1 1 1 1
5-1 2 121520-01851 GASKET 1 1 1 1 1 1 N
(A=E10103) (C=E00309) (D=E01060) (E=E10104)
6 2 121575-01860 GASKET 1 1 1 1
6-1 2 121575-01861 GASKET 1 1 1 1 1 1 N
(A=E11532) (C=E00343) (D=E01203) (E=E11515)
7 2 124240-01882 GASKET 1 1 1 1
7-1 2 124240-01883 GASKET 1 1 1 1 1 1 N
(A=E10103) (C=E00309) (D=E01060) (E=E10104)
7-2 2 129C26-01890 GASKET, HO-P 1 1 1 1 1 1 R
(A=EXXXXX) (B=EXXXXX) (C=EXXXXX) (D=EXXXXX) (E=EXXXXX) (F=EXXXXX)
8 2 105225-02020 O-RING 1 1 1 1 1 1
9 2 121000-03070 GASKET 1 1 1 1 1 1
10 2  121450-11310 GASKET, BONNET 1 1 1 1 1 1
11 2  121450-11680 GASKET 1 1 1 1
11-1 2 121450-11681 GASKET 1 1 1 1 1 1 N
(A=E11532) (C=E00343) (D=E01203) (E=E11515)
12 2 128370-13180 GASKET 1 1 1 1
12-1 2 128370-13181 GASKET 1 1 1 1 1 1 N
(A=E11532) (C=E00343) (D=E01203) (E=E11515)
13 2 121450-32021 GASKET, PUMP 1 1 1 1 1 1
14 2 124160-34844 GASKET 1 1 1 1
14-1 2 124160-34845 GASKET 1 1 1 1 1 1 N
(A=E11532) (C=E00343) (D=E01203) (E=E11515)
15 2 121000-42051 GASKET, WATER PUMP 1 1 1 1 1 1
16 2 104211-42090 GASKET 1 1 1 1 1 1
17 2 124223-42110 GASKET, WATER PUMP 1 1 1 1 1 1
18 2 121450-44410 GASKET 1 1 1 1 1 1
19 2 104211-49160 GASKET 1 1 1 1 1 1
20 2 129350-49540 GASKET 1 1 1 1
20-1 2  124736-49540 GASKET 1 1 1 1 1 1 S
(A=EXXX) (C=EXXX) (D=EXXX) (E=EXXX)
21 2 23414-080000 GASKET, 8X1.0 20 20 20 20 20 20
22 2  23414-100000 GASKET, 10X1.0 5 5 5 5 5 5
23 2 23414-120000 GASKET, 12X1.0 20 20 20 20 20 20
24 2 23414-250000 GASKET, 25X1.0 5 5 5 5 5 5
25 2  24311-000100 O-RING, 1AP10.0 2 2 2 2 2 2
26 2 24311-000160 O-RING, 1AP16.0 1 1 1 1 1 1
27 2 24311-000700 O-RING, 1AP70.0 2 2 2 2 2 2
28 2 24321-000350 O-RING, 1AG35.0 1 1 1 1 1 1
29 2 43400-500390 SEAL WASHER 6S 2 2 2 2 2 2
30 2 43400-500450 SEAL WASHER 12S 2 2 2 2 2 2
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0CF10-M50602 KM3A 0CF10-M50602 Fig.92
Fig.92. CLUTCH HOUSING o o

(©)= (F)=
Lev. Parts No. Description Qty |

A ® € O E @

z
°

1 1 177070-02011  HOUSING, CLUTCH 1
. 9 GIFrFr—=X 2 1 177088-02091 COVER 1
Fig. CLUTCH CASE 3 1  24341-000600  O-RING, 1AS60.0 1
4 1  26116-080202  BOLT, M8X 20 PLATED 4

REFER TO FIG 94 5 1 22287-080000 WASHER, 8 4

| ___.10__]" i 6 1 177088-02350  SHIM SET 1

7 1 177070-02031  FLANGE, CLUTCH 1

8 1 26116-080252  BOLT, M8X 25 PLATED 8

9 1 177090-02250  SHIM 1

10 1 177088-02450  DIPSTICK 1

11 1 23414-160021  GASKET, 16X1.0 1

REFER TO FI1G.93 12 1 177088-02950  SEAL SC25 40 8, OIL 1
13 1 177088-02961  SEAL MHSA34 44 8,0IL 1

14 1 177088-02970  SEAL, OIL 1

15 1 23883-100002  PLUG, 10 1

16 1 23414-100000  GASKET, 10X1.0 1

17 1 22312-100160  PIN, PARALLEL M10X16 2

9 " !
AEFER YO Ficas ) /’l

Asfeh " "o.osy

{ REFER TQ FIG.85

YRS izt
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0CF10-M50602 KM3A 0CF10-M50602 Fig.93

Fig.93. INPUT SHAFT & SUPPORT SHAFT EQ;;KNBA gz
(©)= (F)=
Lev. Parts No. Description Qty |

A ® € O E @

z
°

177088-03400 ROLLER BERING
177070-03030 SHAFT, INPUT
177070-03010 SHAFT, INPUT

177070-03020 SHAFT, INPUT
177070-03301 SHAFT, IDLE
177088-03311 GEAR, IDLE Z=26

177088-03331 NEEDLE BERG.#K162213
177088-03341 WASHER, THRUST
24341-000120 O-RING, 1AS12.0

RIS
© oo~ OA[wN R
I N e N

PR NP RPRRRREN

REFER T0 FI292

YRS izt
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0CF10-M50602 KM3A

0CF10-M50602 Fig.94

Fig.94. OUTPUT SHAFT (Rerisn o
(©)= F=
No. Lev. Parts No. Description Qty |
A B © O (E ¢

1 1 177070-03040  SHAFT, OUTPUT 1
. 94 FIr7vriv7 b 2 1 177070-03070  CONE, DRIVE 1
Fig. QUTPUT SHAFT 3 1 177070-03130  GEAR, FORWARD Z=59 1
4 1 177070-03111 GEAR, Z=60 1
5 1 177070-03121 GEAR, FORWARD Z=64 1
SEFER TO FIG.O2 6 1 177070-03111  GEAR, Z=60 1
7 1 177070-03190  RACE, BEARING 2
8 1 177070-03200 NEEDLE BEARING 2
9 1 177070-03230  COLLAR, THRUST 2
10 1 177070-03250  COLLAR, THRUST 2
11 1 177088-03272  NUT 2
12 1 177070-03550  COUPLING 1
13 1 24311-000210  O-RING, 1AP21.0 1
14 1 24141-302050  BEARING, 30205 2
15 1 177088-03290  PIN 1
16 1 177088-03280  COLLAR, 32D-45T 1

YRS
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Fig.95. REMOTE CONTROL DEVICE

. B
Fe @B FNTIE CONTOROL DEVICE

0CF10-M50602 Fig.95

1=

REFER TO FI.’.—._‘@?

\

/
7

(A)=KM3A )=
(B)= (B)=
(©)= (F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 177095-06040 LEVER 1
2 1 26106-080252 BOLT, M8X 25 PLATED 1
3 1 177088-06010 SHAFT 1
4 1 177095-03190 PIN 2
5 1 177088-06020 SPRING 2
6 1 26911-100102 SCREW, M10X10 1
7 1  23883-100002 PLUG, 10 1
8 1  23414-100000 GASKET, 10X1.0 1
9 1 177088-06050 SHIFTER 1
10 1 177088-06070 NEEDLE BERG. #HK3026 1
11 1 177088-06090 CONNECTOR ASSY 1
12 2 177088-06120 CONNECTOR 1
13 2 177088-06170 SPRING 1
14 2 177088-06140 RETAINER, SPRING 2
15 2 177088-06150 CIRCLIP 1
16 2 177088-06160 CIRCLIP 1
17 2 177088-06110 HOLDER 1
18 2 177088-06100 CONNECTOR 1
19 2 22117-060000 WASHER, 6 1
20 2 26716-060002 NUT, M6 1

It
%

L o
N

D)

A
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0CF10-M50602 KM3A

Fig.96. TOOL(OPTIONAL)

0CF10-M50602 Fig.96

(A)=KM3A )=
(B)= (B)=
(©)= (F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 177088-09010 TOOL ASSY, REMOVER 1
2 2 177088-09020 TOOL 1
3 2 177088-09030 TOOL 1
4 2 177088-09040 SUPPORT 1
5 2 177088-09050 RETAINER 1
6 2 177088-09060 PIN 1
7 2 177088-09070 SUPPORT 2
8 2 177088-09080 BOLT ASSY 1
9 3 177088-09090 BOLT 1
10 3 26736-100002 NUT, M10 1
11 2 22487-060240 PIN, H 6X 24 3
12 2 22414-160120 PIN, COTTER 1.6X12 4
13 2 26646-040352 WING BOLT 1
14 1 177088-09150 TOOL, DRIVE 1
15 1 177088-09160 JIG, LEVER LOCATING 1
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0CF10-M50602 KM3A

Fig.97. CLUTCH HOUSING

Fe Q7

REFER TO FIG 98

25y For—2
CLUTCH HOUSING

REFER TO FIG.99

0CF10-M50602 Fig.97

(A)=KM3P )=
(B)= (B)=
(©)= (F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 177070-02012 HOUSING, CLUTCH 1
2 1 177088-02120 COVER 1
3 1 24321-000400 O-RING, 1AG40.0 1
4 1 26013-080252 BOLT, M8X 25 2
5 1 22312-100160 PIN, PARALLEL M10X16 2
6 1 177088-02350 SHIM SET 1
7 1 177070-02031 FLANGE, CLUTCH 1
8 1 26106-080252 BOLT, M8X 25 PLATED 8
9 1 177088-02300 SHIM SET 1
10 1 177088-02451 DIPSTICK 1
11 1  24311-000180 O-RING, 1AP18.0 1
12 1 177088-02950 SEAL SC25 40 8, OIL 1
13 1 177088-02961 SEAL MHSA34 44 8,0IL 1
14 1 24421-284008 SEAL, OIL TC284008 1
15 1 23887-100002 PLUG, 10 1
16 1  23414-100000 GASKET, 10X1.0 1
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0CF10-M50602 KM3A 0CF10-M50602 Fig.98

Fig.98. INPUT SHAFT & SUPPORT SHAFT (A)=KM3P (D)=

(B)= (B)=
(©)= (F)=
Lev. Parts No. Description Qty |

A ® € O E @

z
°

177088-03400 ROLLER BERING
177070-03031 SHAFT, INPUT [=2.36
177070-03011 SHAFT, INPUT [=2.61

177070-03021 SHAFT, INPUT [=3.20
177070-03302 SHAFT, IDLE
177088-03311 GEAR, IDLE Z=26

177088-03331 NEEDLE BERG.#K162213
177088-03341 WASHER, THRUST
24341-000120 O-RING, 1AS12.0

FWETE
© oo~ OA[wN R
I N e N

PR NP RPRRRREN

REFER T FIGS7
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0CF10-M50602 KM3A 0CF10-M50602 Fig.99
Fig.99. OUTPUT SHAFT orap o

(©)= (F)=
Lev. Parts No. Description Qty |

A ® € O E @

z
°

1 1 17707003041  SHAFT, OUTPUT 1

. 99 FEF Ty w7 b 2 1 177070-0307L  CONE, DRIVE 1
Fig. OUTPUT SHAFT 3 1 177070-03131  GEAR, FORWARD Z=59 1
. 4 1 177070-03112  GEAR, Z=60 1

5 1 177070-03122 GEAR, FORWARD Z=64 1

6 1 177070-03112  GEAR, Z=60 1

REFER 10 F1697 7 1 177070-03190  RACE, BEARING 2

8 1 177070-03200  NEEDLE BEARING 2

9 1 177070-03231  COLLAR, THRUST 2

10 1 177070-03250  COLLAR, THRUST 2

1 1 177088-03272  NUT 2

12 1 177070-03550 COUPLING 1

13 1 24311000210  O-RING, 1AP2L.0 1

14 1 24141-302050  BEARING, 30205 2

15 1 177088-03290  PIN 1

16 1 177088-03280  COLLAR, 32D-45T 1

17 1 177088-03540  SPRING 2

1 2

177073-03340 RETAINER, SPRING

REFER TQ FIG.87
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0CF10-M50602 KM3A

0CF10-M50602 Fig.100

Fig.100. REMOTE CONTROL DEVICE EQ;KWP Egij
©)¢= (A=
No. Lev. Parts No. Description Qty |
A (B (©) () () (F)

B 1 1 177088-06400 LEVER 1
Fig. ‘oo REMOTE CONTOROL DEYICE 2 1  26106-080252  BOLT, M8X 25 PLATED 1
3 1 177088-06350  SHAFT, CONTROL 1
4 1 177088-06390  SHIFTER 1
5 1 177088-06101 CONNECTOR 1
6 1 177088-06410  JOINT, 10-32UNF 1
7 1 22137-060000 WASHER, 6 1
8 1 26716-060002  NUT, M6 1
9 1 177088-06360  BOLT 1
10 1 177088-06370  SPRING 1
REFER TO FIGS7 1 1 196322-06610  PIN, PARALLEL 5X18 1
12 1 22351-020012  PIN, SPRING 2.0X12 1
13 1 177088-06380  SHIM SET 1
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0CF10-M50602 KM3A

Fig.101. TOOL(OPTIONAL)

Fig. 101 ﬁ]%t

(FFi 3
(OPTIONA

s

)
L)

-

14

0CF10-M50602 Fig.101

(A)=KM3P )=
(B)= (B)=
(©)= (F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 177088-09010 TOOL ASSY, REMOVER 1
2 2 177088-09020 TOOL 1
3 2 177088-09030 TOOL 1
4 2 177088-09040 SUPPORT 1
5 2 177088-09050 RETAINER 1
6 2 177088-09060 PIN 1
7 2 177088-09070 SUPPORT 2
8 2 177088-09080 BOLT ASSY 1
9 3 177088-09090 BOLT 1
10 3 26736-100002 NUT, M10 1
11 2 22487-060240 PIN, H 6X 24 3
12 2 22414-160120 PIN, COTTER 1.6X12 4
13 2 26646-040352 WING BOLT 1
14 1 177088-09150 TOOL, DRIVE 1
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0CF10-M50602 KM3V

Fig.102. CLUTCH HOUSING

Fig. lo

55y For—2
CLUTCH CASE

Ll

0CF10-M50602 Fig.102

(A)=KM3V )=
(B)= (B)=
(©)= (F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 177088-02120 COVER 1
2 1 177088-02300 SHIM SET 1
3 1 177088-02350 SHIM SET 1
4 1 177088-02430 LABEL 1
5 1 177088-02451 DIPSTICK 1
6 1 177070-02511 HOUSING, CLUTCH 1
7 1 177070-02520 FLANGE 1
8 1 177088-02950 SEAL SC25 40 8, OIL 1
9 1 22312-100160 PIN, PARALLEL M10X16 2
10 1  23414-100000 GASKET, 10X1.0 1
11 1  23887-100002 PLUG, 10 1
12 1 24311-000180 O-RING, 1AP18.0 1
13 1  24321-000400 O-RING, 1AG40.0 1
14 1 24421-284008 SEAL, OIL TC284008 1
15 1 26013-080252 BOLT, M8X 25 2
16 1 26016-080252 BOLT, M8X 25 8
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0CF10-M50602 KM3V 0CF10-M50602 Fig.103

Fig.103. V-DRIVE HOUSING EQ;KMW gz
©= F)-=
No. Lev. Parts No. Description Qty |
A (B (©) O (E ¢

1 1 177070-02680  BUSH 1
'I 03 VESA Tr-2 2 1 177070-02801 HOUSING, DRIVE 1
Fig V-DRIVE HOUSING 3 1 177070-02811  HOUSING, DRIVE 1
4 1 177070-02820 COVER 1
E 5 1 177070-02830 COVER 1
6 1 177070-02840  PIN, PARALLEL 1
- 7 1 177070-02850  SHIM SET 2
‘ 8 1 177070-02900 BRACKET 1
9 1 177070-02910 BRACKET 1
10 1 22287-100000 WASHER, 10 8
1 1 22312-100160  PIN, PARALLEL M10X16 2
12 1 23414-100000  GASKET, 10X1.0 1
13 1 23887-100002  PLUG, 10 1
14 1 24164-000202  CIRCLIP, 20 1
15 1 24341-000750  O-RING, 1AS75.0 1
16 1 24341-000750  O-RING, 1AS75.0 1
17 1 24421-456209  SEAL, OIL TC456209 1
18 1 24421-557209  SEAL, OIL TC557209 1
19 1 26016-080252  BOLT, M8X 25 10
20 1 26016080252  BOLT, M8X 25 4
21 1 26106-100252  BOLT, M10X 25 PLATED 8
22 1 26450-080202  BOLT, M8X 20 4
23 1 26106-100252  BOLT, M10X 25 PLATED 4
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0CF10-M50602 KM3V 0CF10-M50602 Fig.104
(A)=KM3V (D)=

Fig.104. INPUT SHAFT - o

(©)= F=

No. Lev. Parts No. Description Qty |
A B (©) O (E) F

177070-03011 SHAFT, INPUT [=2.61
177070-03021 SHAFT, INPUT [=3.20
177070-03031 SHAFT, INPUT [=2.36

. 'I AwFobiv7 b
Fig. INPUT SHAFT

177088-03400 ROLLER BERING
177070-03500 DISK, DAMPER

aObhlwNR
N =
N A N

iREFER TO

Fig, | Q2

izt
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0CF10-M50602 KM3V

Fig.105. SUPPORT SHAFT

HH -7}
Fig. '|0 SUPPORT SHAFT

REFER TO FIG. | D2

No. Lev. Parts No.

0CF10-M50602 Fig.105
(Ay=KM3V (D)=
(B)= (B)=
©)= (F)=

Description Qty |
A B (©) O (E) F

177070-03302
177088-03311
177088-03331

SHAFT, IDLE
GEAR, IDLE Z=26
NEEDLE BERG.#K162213

177088-03341
24341-000120

aObhlwNR
N =

WASHER, THRUST
O-RING, 1AS12.0

RN R e
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0CF10-M50602 KM3V

0CF10-M50602 Fig.106

Fig.106. OUTPUT SHAFT EQ;KMW Egj
©= =
No. Lev. Parts No. Description Qty |
A (B (©) () () (F)

1 1 177070-03041  SHAFT, OUTPUT 1
. 2 1 177070-03071  CONE, DRIVE 1
Fig. lIO6 gU?I‘EgT} S|~H/A-\F’"I? b 3 1 177070-03112  GEAR, Z=60 1
4 1 177070-03112  GEAR, Z=60 1
5 1 177070-03122 GEAR, FORWARD Z=64 1
6 1 177070-03131  GEAR, FORWARD Z=59 1
7 1 177070-03190  RACE, BEARING 2
8 1 177070-03200 NEEDLE BEARING 2
9 1 177070-03231  COLLAR, THRUST 2
10 1 177070-03250  COLLAR, THRUST 2
1 1 177088-03272  NUT 2
REFER T0 FG. | 02 12 1 177088-03280  COLLAR, 32D-45T 1
13 1 177088-03290  PIN 1
14 1 177073-03340  RETAINER, SPRING 2
15 1 177088-03540  SPRING 2
16 1 177070-03600  GEAR, Z=46 1
17 1  24141-302050  BEARING, 30205 2
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0CF10-M50602 KM3V

Fig.107. V-DRIVE SHAFT

REFER T0 FIG |03

0CF10-M50602 Fig.107

(A)=KM3V )=
(B)= (B)=
(©)= (F)=
No. Lev. Parts No. Description Qty I R
A B (©) O (E) F
1 1 177070-03610 SHAFT, DRIVE 1
2 1 177070-03620 COUPLING 1
3 1 177070-03630 NUT, LOCK 1
4 1 24141-320090 BEARING, 32009 2
5 1  24321-000400 O-RING, 1AG40.0 1
6 1 104214-83980 COUPLING 1 1
7 1 26206-100302 BOLT, M10X 30 PLATED 4 1
8 1  26450-080302 BOLT, M8X 30 4 1
9 1 26706-100002 NUT, M10 4 1

Remarks
1) OPTIONAL
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0CF10-M50602 KM3V 0CF10-M50602 Fig.108
(Ay=KM3V (D)=

Fig.108. LUB. OIL COOLER - o
©)= (F)=

No. Lev. Parts No. Description Qty |
A B (©) O (E) F

177070-04250 BODY, COOLER
177070-04260 PLETE, COOLER
177070-04270 GASKET

177070-04280  JOINT
128695-44090 COCK
26016-080352 BOLT, M8X 35

o bh|lwNER
N N
AR NN R R

REFER TQ FIG. |03
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0CF10-M50602 KM3V

Fig.109. REMOTE CONTROL DEVICE

IR
Fig. 109 REMOTE CONTORGL DEVICE

REFER TO FIG i 02

REFER 70 FIG. 1 02

0CF10-M50602 Fig.109

(A)=KM3V )=
®)= ©®=
(©)= (F)=
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 177088-06101 CONNECTOR 1
2 1 177088-06340 SHAFT ASSY 1
4 2 196322-06610 PIN, PARALLEL 5X18 1
5 2 22351-020012 PIN, SPRING 2.0X12 1
6 1 177088-06360 BOLT 1
7 1 177088-06370 SPRING 1
8 1 177088-06380 SHIM SET 1
9 1 177088-06390 SHIFTER 1
10 1 177088-06400 LEVER 1
11 1 177088-06410 JOINT, 10-32UNF 1
12 1 22137-060000 WASHER, 6 1
13 1 26106-080252 BOLT, M8X 25 PLATED 1
14 1 26716-060002 NUT, M6 1

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M50602 KM3V 0CF10-M50602 Fig.110
Fig.110. TOOL(OPTIONAL) =Koy ©r

(©)= (F)=
Lev. Parts No. Description Qty |

A ® € O E @

z
°

1 1 177070-09010  TOOL, NUT 1
] 'I 1 o IB(F T a) 2 1 177088-09010  TOOL ASSY, REMOVER 1

Fig. TOOL (DPTICNAL) 3 2 177088-09020  TOOL 1

4 2 177088-09030  TOOL 1

P 5 2 177088-09040  SUPPORT 1

A 6 2 177088-09050  RETAINER 1

_ A 7 2 177088-09060  PIN 1
8 2 177088-09070  SUPPORT 1

9 2 177088-09080  BOLT ASSY 1

1 3 26736-100002  NUT, M10 1

12 2 22417-160120  PIN, COTTER 1.6X12 4

13 2 22487-060240  PIN, H 6X 24 3

14 2 26646-040352  WING BOLT 1

15 1 177088-09150  TOOL, DRIVE 1
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0CF10-M50602 KM3V

Fig.111. SAFETY LABEL

AN DCDTNIFS)ER-]
Wi A LN5 S
REVISED i Snp., LS9E

Te
rig] 11 SAFaE% LABEL

EER 7N ORI -V RS

1 | HRES 128176 07250

LEGROMFHIBL. REAREETZRT .

0CF10-M50602 Fig.111

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128176-07250 LABEL, CAUTION 1 1 1
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Parts No. Index

Parts No.

101104-92180
101147-11900

101147-59810
101158-11190

101158-11230

101200-92140
101720-55750
102210-07990
103288-39170

103338-11430

103854-51251
103854-51660
103854-53180
103854-59191

103854-59201

104200-11180

104200-11920
104200-14200

104200-61200
104200-92350
104211-03770
104211-11370

104211-42050
104211-42070

104211-42080
104211-42090

104211-42100
104211-42110
104211-42120
104211-42130

104211-49080
104211-49160

104211-53120
104214-13580

i

[EEY

e =
VOONNRPROOOONONUIWRPWNROD

=

Parts No.

104214-13580
104214-83980

104264-59020

104264-59030
104271-67550
104271-91351
104271-91352
104500-55710

104511-78780

104884-59170
105225-02020

105225-02300
105225-11100

105225-11110

105225-11350

105225-22300
105225-22400
105225-23180
105225-23200
105311-01090

105311-11420

105311-22090
105311-23380
105311-67100
105311-67200
105500-51300
105582-07061
105582-49200

105582-59150

105583-49910
105583-85900

Fig. No.

73
82
107
49

50

Ref. No.

e

A0l
AWRN~NWR~NFRORRARRNOOONNN~NO OO ®

Parts No.

110250-53150
110250-55610
111100-51220
113200-53110
113200-53120
119173-59120

119183-91860
119305-35151

119660-35150

120130-49350
120324-91610
120324-91690
120445-44530
120445-44540
120445-44620
121000-01850

121000-03020
121000-03070

121000-03080
121000-03200
121000-11050
121000-14550
121000-42051
121000-42100
121000-61600
121000-66090
121150-35100
121150-51460
121250-59860
121370-49040

121370-55730
121450-01203

121450-01210
121450-01220

121450-01560

WNEFEPNFEPNPFPO

e

[EEY

[EnY

e
WNNOOODOORWRUIODOUIWOWUNNNNNRAONBR

. No.

-1

-2
-2
-2
-1
-1
-1

Parts No.

121450-01560
121450-01751

121450-01800
121450-01801
121450-01951
121450-01960
121450-01980
121450-01990
121450-02071
121450-02100
121450-02110
121450-02160

121450-02170
121450-02310

121450-02320
121450-02370
121450-02380
121450-11240
121450-11260
121450-11270
121450-11310
121450-11670
121450-11680
121450-11681

121450-13250

121450-13251

Fig. No.

ONEFENRPNRPAPORARWP,WRLOS

COO00OWONEF00OOKON K-

. No.

-1
-1

-1
-1
-1

-1
-1




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No.
121450-13251 89 4 -1 121575-11670 16 19 123682-44201 35 17 -1 124160-11360
90 4 -1 121575-14090 22 3 123682-44210 35 15 124160-34844
121450-14400 22 7 23 3 123682-44220 35 16
23 7 121575-32090 27 2 124060-01050 1 3 124160-34845
121450-21540 24 8 121575-34830 28 2 2 3
121450-21541 24 8 -1 121575-42000 33 1 3 6 124160-39140
121450-32021 27 1 121575-42020 33 4 4 6 124160-39540
91 13 121575-42120 33 16 124060-11160 16 3 124160-49480
121450-32050 27 4 121575-42150 33 13 17 3
4 -1 121575-49300 20 7 124060-39451 31 15 124220-09340
121450-32060 27 4 A 33 18 89 11 124220-51890
121450-32200 27 10 72 12 90 11 124223-42040
121450-35090 29 1 121575-49310 39 3 124060-59380 49 13 124223-42070
121450-42240 34 6 121575-61160 52 12 50 13 124223-42080
121450-42260 34 7 121575-61161 52 12 -1 124070-13300 72 3 124223-42091
121450-42310 34 8 121575-61220 52 5 73 3
121450-44410 34 16 121575-61620 52 17 124070-13520 72 1 124223-42110
40 4 121575-61710 52 18 73 1
91 18 121575-61720 52 19 124070-14760 22 11 124223-49050
121450-51500 43 24 121575-66051 53 2 124070-42060 32 4
121450-51550 43 25 121575-66200 53 9 124070-42400 32 12 124223-49750
121450-59850 47 5 121575-66310 52 20 33 17 124240-01871
121465-59950 47 8 121575-66510 56 1 124070-42410 32 13
121520-01850 44 1 121575-66550 56 5 124070-42420 32 14 124240-01882
91 5 121575-66580 56 6 33 6
121520-01851 44 1-1 121575-66800 54 1 124070-59060 77 2
91 5-1 55 6 124070-59130 77 3 124240-01883
121550-11280 16 37 121575-66850 54 2 124070-77950 63 4
17 31 121575-67580 57 8 124070-91250 68 8
121550-11290 16 38 121575-67581 57 8 -1 84 10 124250-03640
17 32 121575-91250 85 10 86 7 124323-42100
121574-21500 24 14 121750-39550 31 9 124070-91290 68 9 124450-35070
121574-86320 67 4 121750-49800 41 3 84 11 124450-35100
121575-01510 3 7 90 13 86 8
4 7 121750-59890 42 7 124070-91300 68 12
91 3 122410-61650 52 15 84 14 124450-35110
121575-01511 3 7 -1 122780-09320 15 4 86 11 124450-39180
4 7 -1 16 23 124085-01900 1 9
91 3-1 123210-09310 1 16 2 9 124450-39240
121575-01860 3 19 15 2 124085-02220 8 4
4 19 5 124085-35300 30 1
91 6 16 24 124085-35350 30 7 124460-77680
121575-01861 3 19 -1 123310-77640 62 1 124085-92210 88 5
4 19 -1 123372-03150 12 3 124085-92250 88 6
91 6 -1 123372-59100 47 4 124085-92260 88 7
121575-07230 11 1 48 4 124085-92270 88 8 124550-35350
121575-07240 11 2 123482-91291 85 11 124085-92400 88 9 124550-51200
12 2 123682-07850 10 6 124085-92700 88 17 124550-51320
121575-11121 16 8 123682-44190 35 14 124101-49530 41 1-1 124550-51341
17 8 123682-44200 35 17 124160-01751 18 10 124550-51350




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No.
124550-51370 43 13 128170-14150 23 5 128270-42150 32 21 128370-13180
124550-51590 43 26 128170-49080 42 1 33 21 128370-13181
124550-59820 31 10 128170-49081 42 1-1 128270-49010 38 1
124550-77030 59 2 128170-49150 40 6 128270-49050 38 4 128370-13200
124617-91980 85 4 128170-51101 43 3 128270-49100 40 3
124617-91990 85 34 128170-51300 43 7 128270-49300 32 15
124722-59050 35 29 128170-53080 45 5 128270-66010 53 1
124732-42290 61 3 128170-66870 55 7 128270-66550 55 1

90 20 128170-66880 55 8 128270-77921 63 1 128370-13201
124736-49540 41 2 -1 128170-66890 55 12 128270-91001 68 1

91 20 -1 128170-76790 58 1 128270-91010 68 2
124770-11770 19 7 128170-77010 59 1 86 2
124770-49040 39 2 70 1 128270-91020 68 3 128370-13220
124770-53000 45 2 128170-77500 63 6 86 3 128370-13230

89 15 87 1 128270-91031 68 4

90 15 128170-86300 67 1 128270-91040 68 5
124770-77940 63 3 128170-86500 83 1 86 5 128370-13231
124772-08341 14 1 128170-91001 84 1 128270-91230 68 7
124790-44470 35 20 128170-91010 84 2 128270-91350 68 13
124790-44560 36 3 128170-91020 84 3 86 12 128370-13530
124790-55601 46 1 128170-91031 84 4 128270-91360 68 14 128370-13550
124790-59530 51 6 128170-91100 84 6 86 13 128370-13610
124950-11340 16 10 128170-91160 84 20 128271-49450 42 6

17 10 128170-91310 84 15 128271-77330 60 2 128370-14010
124950-11450 16 57 128170-91810 68 15 61 2

17 51 84 17 128271-77340 60 5 128370-21650
124950-21600 24 13 86 14 61 5 128370-34800
124950-51190 43 15 128170-91820 68 16 128271-77920 63 1-1 128370-39200
124950-51270 43 6 84 18 128271-77921 63 1-2 128370-49020
124950-51450 43 35 86 15 128272-11170 16 4 128370-49250
124950-51510 43 14 128170-91830 68 17 17 4 128370-59010
124950-51640 43 28 84 19 128275-11410 16 53 128370-59081
124950-51670 43 29 86 16 17 47
126630-07370 10 5 128171-07150 10 13 128275-11490 16 58 128370-59500
127610-42130 20 6 128171-22250 25 10 17 52 128370-59810
127610-91350 41 4 128171-81150 64 7 128275-11500 16 59 128370-59820

90 14 7 -1 17 53 128370-59830
127611-07350 10 4 128176-07250 111 1 128275-39710 74 2 128371-01601
127687-91870 85 35 128270-01450 1 22 128275-91340 40 2 128371-01800
127687-91880 85 36 128270-01820 3 14 89 14
127692-91410 85 30 4 14 128290-49510 39 4 128371-21590
127692-91440 85 31 128270-03610 18 3 128291-49020 39 1A 128371-81010
127692-91450 85 32 128270-03640 18 5 128291-49250 42 5 128371-81020
128170-01600 6 1 128270-03750 18 4 128296-59900 50 22 128371-81030
128170-01830 3 16 128270-08341 14 2 128296-59940 49 24 128371-81050
128170-07850 10 7 128270-09300 1 15 50 23
128170-08100 13 1 15 1 128370-01720 5 1 128371-91000
128170-08120 13 2 128270-12500 19 1 128370-12730 19 5 128371-91030
128170-08130 13 3 128270-12540 19 4 128370-13160 20 3 128374-01330
128170-14150 22 5 128270-42000 32 1 128370-13180 20 4
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Parts No. Index

Parts No.
128374-01330

128374-01911

128374-81110
128374-81120
128374-81130
128374-81310
128374-81320
128374-81330
128377-59550

128390-44010
128390-44401
128390-44480
128390-44490
128390-44491
128390-44900
128390-59010
128390-59810
128390-59820
128390-59830
128391-77700

128391-77860

128391-91130
128391-91200
128391-91260
128391-91440
128391-91640
128391-91700
128391-91740
128391-91850
128391-91860
128391-91930
128670-01830
128670-13350

128670-77350

128690-44060
128690-49010
128690-49250
128690-49310
128690-49530

Fig. No.
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Parts No.

128695-07230
128695-42010
128695-42350
128695-44050
128695-44070
128695-44090

128695-49520
128695-49530
129100-01580

129170-91650
129170-91800
129170-91810
129198-07350
129301-52020
129350-01230

129350-14100

129350-21200
129350-42200
129350-49540

129574-91410
129574-91420
129574-91620
129574-91650
129574-91710
129574-91720
129574-91750
129574-91760
129574-91770
129574-91780
129574-91790
129574-91870
129772-77200

129C26-01890

135210-51900
135210-61090
138603-59380
171016-61100
171051-01921
172100-53200
174100-54120
174307-51170

Ref. No.

1
1
15
3
10
9
5
5
6
10
10
8
13

-1
-1

-2

-2

Parts No.

174307-51181
174307-51700
177070-02011
177070-02012
177070-02031

177070-02511
177070-02520
177070-02680
177070-02801
177070-02811
177070-02820
177070-02830
177070-02840
177070-02850
177070-02900
177070-02910
177070-03010
177070-03011

177070-03020
177070-03021

177070-03030
177070-03031

177070-03040
177070-03041

177070-03070
177070-03071

177070-03111

177070-03112

177070-03121
177070-03122

177070-03130
177070-03131

177070-03190

177070-03200

Ref. No.
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Parts No.

177070-03230
177070-03231

177070-03250

177070-03301
177070-03302

177070-03500
177070-03501

177070-03550

177070-03600
177070-03610
177070-03620
177070-03630
177070-04250
177070-04260
177070-04270
177070-04280
177070-09010
177073-03340

177088-02091
177088-02120

177088-02300

177088-02350

177088-02430

177088-02450
177088-02451

177088-02950
177088-02961
177088-02970

177088-03272

177088-03280

Fig. No.
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Parts No. Index

Parts No.
177088-03290

177088-03311

177088-03331

177088-03341

177088-03400

177088-03540

177088-06010
177088-06020
177088-06050
177088-06070
177088-06090
177088-06100
177088-06101

177088-06110
177088-06120
177088-06140
177088-06150
177088-06160
177088-06170
177088-06340
177088-06350
177088-06360
177088-06370
177088-06380
177088-06390
177088-06400
177088-06410

177088-09010

177088-09020

Fig. No.
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Parts No.

177088-09020
177088-09030

177088-09040

177088-09050

177088-09060

177088-09070

177088-09080

177088-09090
177088-09150
177088-09160
177090-02250
177095-03190
177095-06040
194440-51620

196311-34250
196322-06610

22117-050000
22117-060000

22117-080000
22137-060000
22137-100000
22190-060002
22190-080002

22190-120002

Fig. No.
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110
96
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96
101
110
96
101
96
101

Ref. No.
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Parts No.
22190-120002

22212-050000
22217-050000

22217-060000

22217-080000

22242-000100

22242-000120
22242-000140

22242-000150
22252-000300
22252-000350
22287-080000
22287-100000
22312-030220
22312-040080
22312-080160

22312-100160

22322-030160
22322-030200
22351-020012

22351-030012
22351-040008
22351-040010
22351-060012

22360-080000
22414-160120

22414-250150

Fig. No.

50

Ref. No.

16 -1
17 -1
25
6
8
33
11
9
13
10
17
8
30
14
3
9

Parts No.

22417-160120
22451-100000
22487-060240

22512-070180

22512-070300

22724-800380

23000-016000

23000-022000

23000-025000

23000-041000
23010-013000
23010-014000
23061-070200

23061-070300

23061-100300
23080-013000
23080-018000
23414-050000
23414-060000
23414-080000

23414-080012
23414-100000

Fig. No.
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Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref. No
23414-100000 95 8 24311-000100 2 8 26106-060122 4 20 26106-081102 34 20
97 16 91 25 47 7 26106-081152 3 11
102 10 24311-000120 18 14 57 11 12
103 12 24311-000160 35 6 26106-060142 3 21 4 11
23414-120000 49 17 91 26 4 21 12
18 24311-000180 97 11 35 18 26106-100162 60 7
50 16 102 12 67 2 61 7
17 24311-000210 94 13 26106-060162 48 6 26106-100252 6 2
91 23 99 13 26106-060182 35 13 13 5
23414-160021 92 11 24311-000700 35 21 40 8 103 21
23414-250000 15 7 91 27 26106-060252 9 3 23
16 26 24321-000350 18 11 26106-060282 52 24 26106-100302 59 4
91 24 91 28 26106-060322 34 14 26106-100322 66 4
23418-060000 46 8 24321-000400 97 3 26106-080122 17 21 79 4
23857-060000 49 3 102 13 32 23 80 2
27 107 5 33 23 81 2
50 3 24341-000120 93 9 26106-080142 1 25 82 2
26 98 9 25 -1 26115-080802 20 12
23871-020000 34 12 105 5 2 22 26116-080202 92 4
23871-030000 16 5 24341-000260 16 61 22 -1 26116-080252 92 8
17 5 17 55 17 22 26116-080402 72 9
20 7 -1 24341-000440 46 6 63 5 26116-080602 40 5
34 9 24341-000600 92 3 26106-080202 35 24 72 10
13 24341-000750 103 15 26106-080252 17 23 26203-080202 21 4
23873-030000 41 5 16 28 4 26203-080402 73 9
23883-100002 92 15 24421-284008 97 14 95 2 26203-080452 72 9 -1
95 7 102 14 97 8 26203-080602 73 10
23887-100002 97 15 24421-456209 103 17 100 2 26203-080652 72 10 -1
102 11 24421-557209 103 18 109 13 26206-100302 107 7
103 13 26013-060142 19 9 26106-080282 64 6 26216-060182 35 11
23887-180002 6 3 26013-060162 44 6 6 -2 26216-080652 16 15
7 3 46 11 26106-080302 3 8 -1 17 15
24101-062054 22 9 26013-060222 27 11 4 8 -1 26216-080902 35 33
23 9 26013-080142 64 5 16 21 26217-080552 16 27
24101-063050 3 15 65 2 22 17 24
4 15 26013-080202 8 6 41 6 19 10
24107-062004 32 17 26013-080252 20 5 60 4 26347-080002 32 18
24107-062024 33 7 97 4 61 4 33 5
24141-302050 94 14 102 15 26106-080322 1 32 26366-060002 18 9
99 14 26013-100252 7 2 2 29 35 12
106 17 26013-120302 13 4 26106-080502 64 6 -1 26366-080002 1 30
24141-320090 107 4 26014-060202 5 3 26106-080602 3 8 2 27
24164-000202 103 14 26016-080252 102 16 4 8 3 4
24190-080001 18 8 103 19 26106-080652 41 7 4 4
24190-110001 16 36 20 26106-080852 3 9 16 16
17 30 26016-080352 108 6 4 9 28
24311-000070 18 7 26033-050102 43 34 -1 26106-080902 3 10 17 16
56 10 26106-060102 34 19 4 10 25
24311-000090 53 7 57 10 34 18 19 11
24311-000100 1 8 26106-060122 3 20 35 32 35 34




Parts No. Index

Parts No.
26366-080002

26450-050102
26450-080202
26450-080282
26450-080302
26554-040062
26554-040082
26554-040102
26554-050102
26557-050102
26557-050122
26557-060102

26587-050102
26587-080122

26646-040352

26696-100002
26703-080002

26706-100002

26716-050002

26716-060002

26716-160002
26736-100002

26756-050002
26756-060002

26756-080002

Parts No.
26756-080002

26776-120002

26776-180002
26911-100102
26921-080102

27210-200300

27233-250000
27243-300000
27310-070001

28110-100130
28110-120140
28110-170190
28110-220240
28110-270300
28150-040000
28150-050000
28210-000031
28210-000070
28210-000080
28312-200750
41710-000380
41710-000410

41730-000680
42222-003550
43400-500390
43400-500450

43662-010030
43662-015020
43666-020951

45414-500260
46150-001110

Fig. No.

16
17

Ref. No.

-1
-1

Parts No.
46150-003680

48110-025063
48110-028063

48110-032411

48110-032502
704507-92100
705311-22500

705311-23600
705325-22540
721085-21701
721450-02500
721450-02611
721450-02621
721450-11650

721450-11660

721500-61560
728170-53100
728171-23100
728270-92400
728370-01610

728370-11520
728370-13500
728370-13501
728372-11700

728374-01560
728374-51100
728374-51101
728374-92500
728374-92600
728390-44500
728391-92500
728397-01560
728695-43500
771016-61620
83213-003012
947859-20010
977782-00122
X211413005
X211415006
X21142835
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Parts No.

X2114314
X21143215
X211433101
X21144454
X21144661
X211447009
X211451005
X21145312
X21145352
X21145866
X211462101
X21146963
X21147155
X211476503
X21148110
X21148313
X21148852
X21149652
X6201SD
X6203BM
XBP1901300
XBP1901820
XBP1901830
XBP1901910
XBP1901920
XBP1901950
XBP1902200
XBP1902400
XBP1902810
XBP1905500
XBP2901200
XL12013262
XL13513134
XL15014042
XL15018015
XL1501810
XL15028001
XL15542001
XL15553002
XL1556315
XL15571001
XL1557500
XL2251318
XL2253320
XL2253400
XL22553012
XL2255330
XL22555001
XTR1Z63
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